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1. GENERAL INFORMATION  

1.1. EUT Description  

Product Name : Wireless USB Adaptor Card 
Trade Name : D-Link 
FCC ID. : KA220010800141-5 
Model No. : DW-120, DW-120XX 
Frequency Range : 2400MHz to 2483.5MHz 
Channel Number : 13 
Frequency of Each 
Channel  
(Working Frequency) 

: Channel 01: 2412MHz 
Channel 02: 2417 MHz 
Channel 03: 2422 MHz 
Channel 04: 2427MHz 
Channel 05: 2432MHz 
Channel 06: 2437MHz 

Channel 07: 2442MHz 
Channel 08: 2447 MHz 
Channel 09: 2452 MHz 
Channel 10: 2457MHz 
Channel 11: 2462MHz 
Channel 12: 2467MHz 
Channel 13: 2472MHz  

Type of Modulation : Direct Sequence Spread Spectrum 
Channel Control : Auto 
USB Cable : Shielded, 1.2m, a ferrite core bonded 
   

 
Note: 
 1. This device is a 2.4GHz Wireless USB Adaptor Card with USB interface included a 

2.4GHz receiving function, a 2.4GHz transmitting function. 
 2.These tests were conducted on a sample of the equipment for the purpose of  

demonstrating compliance with Part 15 Subpart C Paragraph 15.247 for spread spectrum 
devices. 

 3. Regards to the of the different construction EUT. The model name were shown in the table 
following: 

Model No Solution Housing 
DW-120 ATMEL+RFMD Name Card type 
DWL-120XX ATMEL+RFMD Arched type  

 4.This device is a composite device in accordance with Part 15 regulations. The function 
receiving was measured and made a test report that the report number is 01AH004F under 
Verification. 

 

1.2. EUT Description  

EUT is an USB 1.1 interface 2.4GHz wireless LAN with 11 channels. This device provided four 
kind of transmitting speed 1,2,5.5 and 11Mbps . The device of RF carrier is DQPSK, DB PSK and 
CCK. The USB port provides the connection to PC for data transmission, The SMD antenna was 
soldered on the PCB directly. 

The device was adapted direct sequence spread spectrum modulation. SMD antenna provides 
diversity function to improve the receiving function. Data can be transmitted by the radio signal 
connect to the Internet or Local network.
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Tested System Details 
The types for all equipment, plus descriptions of all cables used in the tested system (including 
inserted cards ) are: 

Product Manufacturer Model No. Serial No. FCC ID Power Cord 

(1) Notebook IBM Think Pad 570 27L8835 DoC Non-shielded, 1.5m 

(2) Monitor HITACHI CM752ET-311 T8E004439 DoC Shielded, 1.7m 

(3) Printer HP C2642A MY75L1D2XN B94C2642X Non-Shielded, 0.7m 

(4) Modem ACEEX 1414 980033037 IFAXDM1414 -- 

(5) Microphone AIWA CD-8000 N/A DoC -- 

(6) Earphone BSD  N/A N/A DoC -- 

(7) Walkman TOBISHI TB-21984 N/A DoC -- 

(8) Mouse Logitech M-M35 LZA75102600 DZL211029 -- 

(9) USB Mouse TREMON MUS2U N/A DoC - 

(10) PC IBM 16W BNL6767 DoC Non-shielded, 1.8m 

(11) Monitor NEC 15R128 AWI16600 HSUTRLDH-15

70 

Non-shielded, 1.8m 

(12) Mouse IBM M-SAU-IBM6 23-022666 DZL211029 -- 

(13) Keyboard IBM KB-9930 0073449 DoC -- 
 

Signal Cable Type Signal Cable Description 

A. VGA Cable Shielded, 1.8m, two ferrite cores bonded 

B. USB Mouse Cable Shielded, 1.0m 

C. Mouse Cable Shielded, 1.6m 

D. Walkman Cable Non-shielded, 1.6m 

E. Earphone Cable Non-shielded, 1.2m 

F. Microphone Cable  Non-shielded, 1.0m 

G. Modem Cable Shielded, 1.5m 

H. Printer Cable Shielded, 1.6m 

I. USB Cable (EUT) Shielded, 1.2m, a ferrite core bonded 

J. VGA Cable Shielded, 1.8m 

K. USB Cable (EUT) Shielded, 1.2m, a ferrite core bonded 

L. Keyboard Cable Shielded, 1.6m 

M. Mouse Cable Shielded, 1.6m 
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1.3. Configuration of tested System 
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1.4. EUT Exercise Software 

1.4.1 Setup the EUT and simulators as shown on 1.3. 

1.4.2 Turn on the power of all equipment. 

1.4.3 Personal Computer reads data from disk. 

1.4.4 Data will be transmitted through EUT. 

1.4.5 The transmission status will be shown on the monitor. 

1.4.6 Repeat the above procedure 1.4.4 to 1.4.5 

1.5. Test Facility 

Ambient conditions in the laboratory: 

Items Required (IEC 68-1) Actual 

Temperature (°C) 15-35 20-35 

Humidity (%RH) 25-75 50-65  

Barometric pressure (mbar) 860-1060 950-1000 

 
Site Description: November 3, 1998 File on  
 Federal Communications Commission  
 FCC Engineering Laboratory  
 7435 Oakland Mills Road 
 Columbia, MD 21046 
 Reference 31040/SIT1300F2 

   September 30, 1998 Accreditation on NVLAP 
 NVLAP Lab Code: 200347-0 

Site Name: Quietek Corporation 
 
Site Address: N0.75-1, Wang-Yeh Valley, Yung-Hsing, 
 Chiung-Lin, Hsin-Chu County, 
 Taiwa, R.O.C.  
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2. Conducted Emission  

2.1. Test Equipment List 

The following test equipment are used during the conducted emission test: 

Item Instrument  Manufacturer Type No./Serial No Last Cal. Remark 

1 Test Receiver R & S ESCS 30/825442/17 May, 2001  

2 L.I.S.N. R & S ESH3-Z5/825016/6 May, 2001 EUT  

3 L.I.S.N. Kyoritsu KNW-407/8-1420-3 May, 2001 Peripherals 

4 Pulse Limiter R & S ESH3-Z2 N/A  

5  N0.2 Shielded Room  N/A  

Note: All equipment upon which need to calibrated are with calibration period of 1 year. 

2.2. Test Setup 

 
 

 

 

 

 

 
 

 

 

 

 

2.3. Limits 

FCC Part 15 Paragraph 15.207 (dBuV) 

Limits Frequency 

MHz uV dBuV 

0.45 - 30 250 48.0 

 

40cm 
Test Receiver 

EUT 

LISN 

LISN 

12dBuV 
 
 

Ground Plane 

Reference Plane 

 LISN   

Load 
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2.4. Test Procedure 

The EUT and simulators are connected to the main power through a line impedance stabilization 
network (L.I.S.N.).  This provides a 50 ohm /50uH coupling impedance for the measuring 
equipment. The peripheral devices are also connected to the main power through a LISN that 
provides a 50ohm/50uH coupling impedance with 50ohm termination. (Please refers to the block 
diagram of the test setup and photographs.) 
Both sides of A.C. line are checked for maximum conducted interference. In order to find the 
maximum emission, the relative positions of equipment and all of the interface cables must be 
changed according to ANSI C63.4:1992 on conducted measurement. 
Conducted emissions were invested over the frequency range from 0.45MHz to 30MHz using a 
receiver bandwidth of 9kHz. 
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2.5. Test Result of Conducted Emission 

Product : Wireless USB Adaptor Card  
Test Item : Conducted Emission Test 
Test Mode : Normal Operation  

 
  Frequency    Cable   LISN    Reading Level    Measurement Level   Limits 

               Loss    Factor  

        MHz    dB      dB        dBuV               dBuV           dBuV 

  ======================================================================== 

Line 1 
Quasi-Peak: 
      0.466    0.06    0.21       29.94              30.21          48.00 

      0.665    0.08    0.24       27.73              28.05          48.00 

      0.864    0.09    0.27       26.51              26.87          48.00 

      3.783    0.18    0.41       29.27              29.86          48.00 

   *  3.986    0.19    0.41       29.91              30.51          48.00 

      4.446    0.19    0.42       32.50              33.11          48.00 

Line 2 
Quasi-Peak: 
      0.466    0.06    0.21       27.98              28.25          48.00 

      0.665    0.08    0.24       23.83              24.15          48.00 

      1.727    0.13    0.33       24.12              24.58          48.00 

      3.786    0.18    0.41       29.25              29.84          48.00 

   *  4.446    0.19    0.42       34.38              34.99          48.00 

     15.933    0.33    0.54       24.19              25.06          48.00 

 
 

Remarks :  
1. “ * ” means that this data is the worst emission level.  

 2. The average measurement was not performed when the peak measured data under the 
limit of average detection. 
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3. Peak Power Output 

3.1. Test Equipment 

The following test equipments are used during the radiated emission tests: 

Equipment Manufacturer Model No./Serial No. Last Cal. 

X Spectrum Analyzer Advantest R3272 / 72421194 May, 2001 

X Power Meter HP EPM-441A May, 2001 

     

Note: 1. All equipment upon which need to calibrated are with calibration period of 1 year. 
 2. Mark “X” test instruments are used to measure the final test results.  

3.2. Test Setup  

Conduction Power Measurement 
 
 
 
 
 
 
 

3.3. Test Condition 

Standard Temperature and Humidity, Standard Test Voltage  

3.4. Minimum Standard  

The maximum peak power shall be less 1 Watt. 

EUT SMA 
Connecter 

Power 
Meter 

RF Cable 
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3.5. Test Result of Peak Power Output 

Product : Wireless USB Adaptor Card  
Test Item : Peak Power Output Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 

 
 

Data Speed: 1Mbps 

Channel No. Frequency(MHz) Measurement Required Limit Result 

1 2413 20.46 dBm 1Watt= 30 dBm Pass 

6 2438 19.80dBm 1Watt= 30 dBm Pass 

11 2463 18.59 dBm 1Watt= 30 dBm Pass 

 
 
Data Speed: 11Mbps 

Channel No. Frequency(MHz) Measurement Required Limit Result 

1 2413 20.54 dBm 1Watt= 30 dBm Pass 

6 2438 19.80dBm 1Watt= 30 dBm Pass 

11 2463 18.71 dBm 1Watt= 30 dBm Pass 
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4. RF Exposure Evaluation  

According to FCC 1.1310: The criteria listed in the following table shall be used to evaluate the 
environment impact of human exposure to radio frequency (RF) radiation as specified in 1.1307(b) 
LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE) 

Frequency Range 
(MHz) 

Electric Field 
Strength (V/m) 

Magnetic Field 
Strength (A/m) 

Power Density 
(mW/cm2) 

Average Time 
(Minutes) 

(A) Limits for Occupational/ Control Exposures 

300-1500 -- -- F/300 6 

1500-100,000 -- -- 5 6 

(B) Limits for General Population/ Uncontrolled Exposures 

300-1500 -- -- F/1500 6 

1500-100,000 -- -- 1 30 

F= Frequency in MHz 

4.1. Friis Formula 

  
 Friis transmission formula: Pd = (Pout*G)/(4*pi*r2) 

  
Where  
Pd = power density in mW/cm2 

Pout = output power to antenna in mW 
G = gain of antenna in linear scale 
Pi = 3.1416 
R = distance between observation point and center of the radiator in cm 
 
Pd id the limit of MPE, 1 mW/cm2 . If we know the maximum gain of the antenna and the total power 
input to the antenna, through the calculation, we will know the distance r where the MPE limit is reached. 
 

4.2. EUT Operation condition 

A software provided by client enabled the EUT to transmit and receive data at lowest, middle and 
highest channel individually. 
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4.3. Test Result of RF Exposure Evaluation 

Product : Wireless USB Adaptor Card  
Test Item : RF Exposure Evaluation Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 

4.3.1 Antenna Gain  
Antenna Gain: The maximum Gain measured in fully anechoic chamber is 1.6dBi or 1.45in linear scale. 
 
4.3.2 Output Power Into Antenna & RF Exposure Evaluation Distance 
Channel Channel Frequency (MHz) Output Power to Antenna 

(dBm) 
Minimum Allowable 
Distance ® From Skin(cm) 

1 (1Mbps) 2413 20.46 2.66 

1 (11Mbps) 2413 20.54 2.68 

6 (1Mbps) 2438 19.80 2.47 

6 (11Mbps) 2438 19.80 2.47 

11 (1Mbps) 2463 18.59 2.15 

11 (11Mbps) 2463 18.71 2.17 

 
The distance r (4th column) calculated from the Friis transmission formula is far shorter than 20 cm separation 
requirement. So, RF exposure limit warning or SAR test are not required. 
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5. Radiated Emission 

5.1. Test Equipment 

The following test equipment are used during the radiated emission test: 

Test Site Equipment Manufacturer Model No./Serial No. Last Cal. 

X Test Receiver R & S ESCS 30 / 825442/14 May, 2001 
 Spectrum Analyzer Advantest R3261C / 71720140 May, 2001 
 Pre-Amplifier HP 8447D/3307A01812 May, 2001 

X Bilog Antenna Chase CBL6112B / 12452 Sep., 2001 

Site # 1 

X Horn Antenna EM EM6917 / 103325 May, 2001 
X Test Receiver R & S ESCS 30 / 825442/17 May, 2001 
 Spectrum Analyzer Advantest R3261C / 71720609 May, 2001 
 Pre-Amplifier HP 8447D/3307A01814 May, 2001 

X Bilog Antenna Chase CBL6112B / 2455 Sep., 2001 

Site # 2 

X Horn Antenna EM EM6917 / 103325 May, 2001 

Note: 1. All equipments that need to calibrate are with calibration period of 1 year. 
 2. Mark “X” test instruments are used to measure the final test results. 

5.2. Test Setup 

 
 
Spurious Emissions 
(Band Edge Antenna Radiated)  

 
 
 

EUT 

FRP Dome 

Test 
Receiver 

The height of board 
band or Dipole 
Antenna was scanned 
from 1M to 4M. 
The distance between 
antenna and turn table 
was 10M to3M 
regards to the standard 
adopted. 

To Controller 
To Receiver 

Fully soldered Metal Ground 

Non-Conducted Table 

3m or 10m 

1m to 4m 

80cm 
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5.3. Test Condition 

Standard Temperature and Humidity, Standard Test Voltage  

5.4. Limits 

 General Radiated Emission Limits 

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated 
by at least 50dB below the level of the fundamental or to the general radiated emission limits in 
paragraph 15.209, whichever is the lesser attenuation. 

Frequency 50dB below of the fundamental 15.209 Limits General Radiated Limits 

MHz (dBuV/m @3m) (dBuV/m @3m) (dBuV/m @3m) 

30-88 40 40 40 

88-216 43.5 43.5 43.5 

216-960 44 46 46 

Above 960 44 54 54 

 Remarks : 1. RF Line Voltage (dBuV) = 20 log RF Line Voltage (uV) 
 2. In the Above Table, the tighter limit applies at the band edges.  
 3. Distance refers to the distance in meters between the measuring instrument   
 antenna and the closed point of any part of the device or system. 
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5.5. Test Procedure 

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The turn 
table can rotate 360 degrees to determine the position of the maximum emission level. The EUT 
was positioned such that the distance from antenna to the EUT was 3 meters. 
The antenna can move up and down between 1 meter and 4 meters to find out the maximum 
emission level.  
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find 
the maximum emission, all of the interface cables must be manipulated according to ANSI 
C63.4:1992 on radiated measurement. 
The additional latch filter below 1GHz was used to measure the level of harmonics radiated emission 
during field dtrength of harmonics measurement. 
The bandwidth below 1GHz setting on the field strength meter (R&S Test Receiver ESCS 30 )is 120 
kHz, above 1GHz are 1 MHz. 
The frequency range from 30MHz to 10th harminics is checked. 
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5.6. Test Result of Radiated Emission 

Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 1(1Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss   Factor       Level 

       MHz    dB     dB/m   dB    dBuV    dBuV/m     dB  dBuV/m 

  ============================================================== 

Peak Detector (Horizontal) 
  4825.530   6.27  33.50   0.00   19.35     59.12   14.88  74.00    

  7238.640   8.32  36.24   0.00   17.78    <62.34   11.66  74.00    

  9651.540  10.18  37.43   0.00   18.25    <65.86    8.14  74.00    

 
Average Detector (Horizontal) 
  4824.350   6.27  33.50   0.00    6.80     46.57    7.43  54.00    

  7238.440   8.32  36.24   0.00    5.34    <49.90    4.10  54.00    

  9651.380  10.18  37.43   0.00    5.12    <52.73    1.27  54.00    

 
Peak Detector (Vertical) 
  4824.100   6.27  33.50   0.00   20.21     59.98   14.02  74.00    

  7236.260   8.32  36.24   0.00   18.17    <62.73   11.27  74.00    

  9649.560  10.18  37.43   0.00   19.38    <66.99    7.01  74.00    

 
Average Detector (Vertical) 
  4824.210   6.27  33.50   0.00    6.76     46.53    7.47  54.00    

  7236.700   8.32  36.24   0.00    5.22    <49.78    4.22  54.00    

  9648.100  10.18  37.43   0.00    5.10    <52.71    1.29  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 6(1Mbps) 

 
     Freq.    Cable  Probe PreAMP  Reading Measurement Margin Limit  

              Loss   Factor        Level 

       MHz    dB     dB/m     dB   dBuV    dBuV/m       dB  dBuV/m 

  ================================================================== 

Peak Detector (Horizontal) 
  4874.520   6.32  33.56   0.00   19.80     59.68   14.32  74.00    

  7311.420   8.38  36.31   0.00   18.06    <62.74   11.26  74.00    

  9751.130  10.25  37.45   0.00   18.62    <66.32    7.68  74.00    

 
Average Detector (Horizontal) 
  4874.470   6.32  33.56   0.00    7.51     47.39    6.61  54.00    

  7312.370   8.38  36.31   0.00    5.48    <50.16    3.84  54.00    

  9749.570  10.25  37.45   0.00    5.21    <52.91    1.09  54.00    

 
Peak Detector (Vertical) 
  4874.570   6.32  33.56   0.00   20.90     60.78   13.22  74.00    

  7312.970   8.38  36.31   0.00   18.29    <62.97   11.03  74.00    

  9750.280  10.25  37.45   0.00   18.71    <66.41    7.59  74.00    

 
Average Detector (Vertical) 
  4874.570   6.32  33.56   0.00    7.76     47.64    6.36  54.00    

  7312.070   8.38  36.31   0.00    5.30    <49.98    4.02  54.00    

  9749.570  10.25  37.45   0.00    5.06    <52.76    1.24  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 11(1Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss   Factor        Level 

       MHz    dB     dB/m     dB   dBuV     dBuV/m   dB  dBuV/m 

  ============================================================== 

Peak Detector (Horizontal) 
  4924.670   6.37  33.62   0.00   20.50     60.49   13.51  74.00    

  7387.770   8.45  36.39   0.00   18.51    <63.35   10.65  74.00    

  9850.180  10.33  37.47   0.00   18.72    <66.52    7.48  74.00    

 
Average Detector (Horizontal) 
  4924.370   6.37  33.62   0.00    8.71     48.70    5.30  54.00    

  7387.780   8.45  36.39   0.00    5.34    <50.18    3.82  54.00    

  9850.170  10.33  37.47   0.00    5.13    <52.93    1.07  54.00    

 
Peak Detector (Vertical) 
  4924.970   6.37  33.62   0.00   20.41     60.40   13.60  74.00    

  7386.770   8.45  36.39   0.00   18.24    <63.08   10.92  74.00    

  9850.180  10.33  37.47   0.00   18.52    <66.32    7.68  74.00    

 
Average Detector (Vertical) 
  4924.570   6.37  33.62   0.00    8.88     48.87    5.13  54.00    

  7387.370   8.45  36.39   0.00    5.85    <50.69    3.31  54.00    

  9850.070  10.33  37.47   0.00    5.16    <52.96    1.04  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 1(11Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss   Factor        Level 

       MHz    dB     dB/m     dB   dBuV     dBuV/m    dB  dBuV/m 

  ============================================================== 

Peak Detector (Horizontal) 
  4824.350   6.27  33.50   0.00   20.61     60.38   13.62  74.00    

  7237.550   8.32  36.24   0.00   17.64    <62.20   11.80  74.00    

  9649.350  10.18  37.43   0.00   18.52    <66.13    7.87  74.00    

 
Average Detector (Horizontal) 
  4824.550   6.27  33.50   0.00    6.87     46.64    7.36  54.00    

  7236.750   8.32  36.24   0.00    5.29    <49.85    4.15  54.00    

  9649.440  10.18  37.43   0.00    5.09    <52.70    1.30  54.00    

 
Peak Detector (Vertical) 
  4834.345   6.27  33.50   0.00   20.15     59.92   14.08  74.00    

  7237.250   8.32  36.24   0.00   17.49    <62.05   11.95  74.00    

  9649.750  10.18  37.43   0.00   17.95    <65.56    8.44  74.00    

 
Average Detector (Vertical) 
  4824.240   6.27  33.50   0.00    6.78     46.55    7.45  54.00    

  7237.250   8.32  36.24   0.00    5.36    <49.92    4.08  54.00    

  9649.740  10.18  37.43   0.00    5.04    <52.65    1.35  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 6(11Mbps) 

 
     Freq.  Cable  Probe PreAMP   Reading Measurement Margin Limit  

             Loss  Factor         Level 

       MHz   dB    dB/m     dB    dBuV    dBuV/m       dB  dBuV/m 

  ============================================================== 

Peak Detector (Horizontal) 
  4874.720   6.32  33.56   0.00   20.00     59.88   14.12  74.00    

  7312.400   8.38  36.31   0.00   18.10    <62.78   11.22  74.00    

  9749.900  10.25  37.45   0.00   17.80    <65.50    8.50  74.00    

 
Average Detector (Horizontal) 
  4874.260   6.32  33.56   0.00    7.69     47.57    6.43  54.00    

  7312.600   8.38  36.31   0.00    5.26    <49.94    4.06  54.00    

  9749.900  10.25  37.45   0.00    5.10    <52.80    1.20  54.00    

 
Peak Detector (Vertical) 
  4875.500   6.32  33.56   0.00   19.91     59.79   14.21  74.00    

  7312.900   8.38  36.31   0.00   18.13    <62.81   11.19  74.00    

  9750.900  10.25  37.45   0.00   17.79    <65.49    8.51  74.00    

 
Average Detector (Vertical) 
  4874.300   6.32  33.56   0.00    7.45     47.33    6.67  54.00    

  7313.200   8.38  36.31   0.00    5.46    <50.14    3.86  54.00    

  9750.500  10.25  37.45   0.00    5.17    <52.87    1.13  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : Harmonic Radiated Emission Data 
Test Mode : Channel 11(11Mbps) 

 
     Freq.  Cable  Probe PreAMP Reading Measurement Margin Limit  

             Loss  Factor         Level 

       MHz    dB   dB/m     dB    dBuV    dBuV/m     dB  dBuV/m 

  ============================================================== 

Peak Detector (Horizontal) 
  4924.860   6.37  33.62   0.00   19.80     59.79   14.21  74.00    

  7387.900   8.45  36.39   0.00   18.01    <62.85   11.15  74.00    

  9850.220  10.33  37.47   0.00   18.02    <65.82    8.18  74.00    

 
Average Detector (Horizontal) 
  4924.260   6.37  33.62   0.00    7.99     47.98    6.02  54.00    

  7387.570   8.45  36.39   0.00    5.40    <50.24    3.76  54.00    

  9850.170  10.33  37.47   0.00    5.18    <52.98    1.02  54.00    

 
Peak Detector (Vertical) 
  4925.220   6.37  33.62   0.00   19.78     59.77   14.23  74.00    

  7387.590   8.45  36.39   0.00   18.19    <63.03   10.97  74.00    

  9849.820  10.33  37.47   0.00   18.58    <66.38    7.62  74.00    

 
Average Detector (Vertical) 
  4924.350   6.37  33.62   0.00    7.54     47.53    6.47  54.00    

  7387.520   8.45  36.39   0.00    5.46    <50.30    3.70  54.00    

  9849.600  10.33  37.47   0.00    5.20    <53.00    1.00  54.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 
2. Measurement = Reading Level + Probe Factor + Cable loss. 

3. The average measurement was not performed when the peak measured data under the limit 
of average detection. 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Mode : Channel 1(1Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss  Factor          Level 

       MHz    dB    dB/m     dB    dBuV     dBuV/m     dB  dBuV/m 

  ============================================================== 

Horizontal: 
    73.650   1.20   7.61  26.87   47.20     29.14   10.86  40.00    

   198.780   1.71  12.06  26.91   41.20     28.05   15.45  43.50    

   395.690   2.52  14.91  26.80   38.80     29.43   16.57  46.00    

   495.600   2.93  17.20  26.64   37.40     30.88   15.12  46.00    

  *744.890   3.95  21.23  26.25   42.20     41.13    4.87  46.00    

   895.240   4.57  23.24  26.01   38.20     40.00    6.00  46.00    

 
 
Vertical: 
    78.500   1.22   7.76  26.87   50.40     32.50    7.50  40.00    

   198.780   1.71  12.06  26.91   39.80     26.65   16.85  43.50    

   396.660   2.52  14.93  26.80   39.00     29.65   16.35  46.00    

   495.600   2.93  17.20  26.64   40.40     33.88   12.12  46.00    

   717.730   3.84  20.85  26.29   37.60     35.99   10.01  46.00    

  *944.710   4.77  23.52  25.94   37.60     39.96    6.04  46.00    

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level. 
3. Measurement = Reading Level + Probe Factor + Cable loss-Amplifier 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Mode : Channel 6(1Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss   Factor        Level 

       MHz    dB     dB/m    dB    dBuV    dBuV/m      dB  dBuV/m 

  ============================================================== 

Horizontal: 
    76.560   1.21   7.70  26.87   47.40     29.44   10.56  40.00    

   198.780   1.71  12.06  26.91   40.80     27.65   15.85  43.50    

   395.690   2.52  14.91  26.80   38.20     28.83   17.17  46.00    

   497.540   2.94  17.24  26.64   38.40     31.94   14.06  46.00    

   623.640   3.46  19.22  26.44   37.40     33.64   12.36  46.00    

  *744.890   3.95  21.23  26.25   40.60     39.53    6.47  46.00    

 
 
Vertical: 
  * 71.710   1.19   7.55  26.87   52.00     33.87    6.13  40.00    

   200.720   1.72  12.01  26.91   40.00     26.81   16.69  43.50    

   394.720   2.52  14.89  26.80   38.20     28.80   17.20  46.00    

   496.570   2.93  17.22  26.64   38.40     31.91   14.09  46.00    

   716.760   3.84  20.83  26.29   37.80     36.17    9.83  46.00    

   919.490   4.67  23.40  25.98   35.60     37.69    8.31  46.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level. 
3. Measurement = Reading Level + Probe Factor + Cable loss-Amplifier 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Mode : Channel 11(1Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss  Factor          Level 

       MHz    dB    dB/m     dB     dBuV    dBuV/m    dB  dBuV/m 

  ============================================================== 

Horizontal: 
    72.680   1.19   7.58  26.87   47.40     29.31   10.69  40.00    

   197.810   1.70  12.10  26.91   41.00     27.89   15.61  43.50    

   395.690   2.52  14.91  26.80   38.40     29.03   16.97  46.00    

   496.570   2.93  17.22  26.64   39.20     32.71   13.29  46.00    

  *744.890   3.95  21.23  26.25   40.60     39.53    6.47  46.00    

   890.390   4.55  23.18  26.02   36.80     38.50    7.50  46.00    

 
 
Vertical: 
  * 76.560   1.21   7.70  26.87   52.00     34.04    5.96  40.00    

   197.810   1.70  12.10  26.91   40.20     27.09   16.41  43.50    

   395.690   2.52  14.91  26.80   39.00     29.63   16.37  46.00    

   496.570   2.93  17.22  26.64   39.20     32.71   13.29  46.00    

   693.480   3.74  20.48  26.33   39.80     37.69    8.31  46.00    

   919.490   4.67  23.40  25.98   35.80     37.89    8.11  46.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level-Amplifier. 
3. Measurement = Reading Level + Probe Factor + Cable loss. 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Site : Chamber 
Test Mode : Channel 1(11Mbps) 

 
     Freq.   Cable  Probe PreAMP Reading Measurement Margin Limit  

             Loss   Factor        Level 

       MHz   dB     dB/m     dB    dBuV    dBuV/m     dB  dBuV/m 

  ============================================================== 

Horizontal: 
    74.620   1.20   7.64  26.87   48.40     30.37    9.63  40.00    

   198.780   1.71  12.06  26.91   39.60     26.45   17.05  43.50    

   395.690   2.52  14.91  26.80   38.20     28.83   17.17  46.00    

   496.570   2.93  17.22  26.64   38.20     31.71   14.29  46.00    

  *745.860   3.96  21.24  26.25   40.20     39.15    6.85  46.00    

   894.270   4.56  23.23  26.02   36.40     38.18    7.82  46.00    

 
 
Vertical: 
    68.800   1.18   7.46  26.86   49.20     30.97    9.03  40.00    

   395.690   2.52  14.91  26.80   38.40     29.03   16.97  46.00    

   496.570   2.93  17.22  26.64   39.20     32.71   13.29  46.00    

   693.480   3.74  20.48  26.33   36.60     34.49   11.51  46.00    

   745.860   3.96  21.24  26.25   36.40     35.35   10.65  46.00    

  *959.260   4.83  23.60  25.91   36.20     38.72    7.28  46.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level-Amplifier. 
3. Measurement = Reading Level + Probe Factor + Cable loss. 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Site : Chamber 
Test Mode : Channel 6(11Mbps) 

 
     Freq.    Cable  Probe PreAMP Reading Measurement Margin Limit  

              Loss   Factor         Level 

       MHz    dB     dB/m     dB    dBuV    dBuV/m     dB  dBuV/m 

  ============================================================== 

Horizontal: 
    73.650   1.20   7.61  26.87   48.40     30.34    9.66  40.00    

   197.810   1.70  12.10  26.91   39.80     26.69   16.81  43.50    

   395.690   2.52  14.91  26.80   38.40     29.03   16.97  46.00    

   496.570   2.93  17.22  26.64   37.20     30.71   15.29  46.00    

  *744.890   3.95  21.23  26.25   40.60     39.53    6.47  46.00    

   890.390   4.55  23.18  26.02   35.80     37.50    8.50  46.00    

 
 
Vertical: 
  * 68.800   1.18   7.46  26.86   49.80     31.57    8.43  40.00    

   395.690   2.52  14.91  26.80   39.20     29.83   16.17  46.00    

   496.570   2.93  17.22  26.64   39.20     32.71   13.29  46.00    

   716.760   3.84  20.83  26.29   36.40     34.77   11.23  46.00    

   744.890   3.95  21.23  26.25   37.60     36.53    9.47  46.00    

   919.490   4.67  23.40  25.98   35.00     37.09    8.91  46.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level-Amplifier. 
3. Measurement = Reading Level + Probe Factor + Cable loss. 
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Product : Wireless USB Adaptor Card  
Test Item : General Radiated Emission Data 
Test Site : Chamber 
Test Mode : Channel 11(11Mbps) 

 
     Freq.    Cable  Probe PreAMP  Reading Measurement Margin Limit  

              Loss   Factor        Level 

       MHz    dB     dB/m     dB   dBuV    dBuV/m    dB  dBuV/m 

  ============================================================== 

Horizontal: 
    71.710   1.19   7.55  26.87   48.20     30.07    9.93  40.00    

   197.810   1.70  12.10  26.91   40.00     26.89   16.61  43.50    

   395.690   2.52  14.91  26.80   38.60     29.23   16.77  46.00    

   495.600   2.93  17.20  26.64   37.40     30.88   15.12  46.00    

  *744.890   3.95  21.23  26.25   40.40     39.33    6.67  46.00    

   891.360   4.55  23.19  26.02   35.60     37.32    8.68  46.00    

 
 
Vertical: 
    70.740   1.18   7.52  26.87   51.40     33.24    6.76  40.00    

   197.810   1.70  12.10  26.91   38.20     25.09   18.41  43.50    

   395.690   2.52  14.91  26.80   38.80     29.43   16.57  46.00    

   498.510   2.94  17.26  26.64   38.60     32.17   13.83  46.00    

   715.790   3.83  20.83  26.30   37.20     35.57   10.43  46.00    

  *945.680   4.78  23.53  25.93   37.80     40.17    5.83  46.00    

 

 

 

 

Note: 
1. All Readings below 1GHz are Quasi-Peak, above are average value. 

2. “ * ”, means this data is the worst emission level-Amplifier. 
3. Measurement = Reading Level + Probe Factor + Cable loss. 
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5.7. Test Result of Band Edge 

Product : Wireless USB Adaptor Card  
Test Item : Band Edge Data 
Test Site : No.1 OATS 
Test Mode : Channel 1 

 

Channel No. Frequency 
(MHz) 

Required Limit 
(dBc) 

Result 

1 (1Mbps) <2400 >20 Pass 

 

Figure Channel 1: 1Mbps (Horizontal)                                     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure Channel 1: 1Mbps (Vertical)                                     
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Product : Wireless USB Adaptor Card  
Test Item : Band Edge Data 
Test Site : No.1 OATS 
Test Mode : Channel 1 

 

Channel No. Frequency 
(MHz) 

Required Limit 
(dBc) 

Result 

1 (11Mbps) <2400 >20 Pass 

Figure Channel 1:11Mbps (Horizontal) 
 

 

 

 

 

 

 

 

 

 

 

 

Figure Channel 1:11Mbps (Vertical) 
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Product : Wireless USB Adaptor Card  
Test Item : Band Edge Data 
Test Site : No.1 OATS 
Test Mode : Channel 11 

Band Edge-1 Mbps (Horizontal) 
Frequency (MHz). Reading (dBuV) Measure (dBuV/m) Result 

2484.296 51.88 50.39 Pass 

                        
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Band Edge-1 Mbps (Vertical) 

Frequency (MHz). Reading (dBuV) Measure (dBuV/m) Result 
2484.296 50.19 48.7 Pass 
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Band Edge-11 Mbps (Horizontal) 

Frequency (MHz). Reading (dBuV) Measure (dBuV/m) Result 
2484.296 52.04 50.55 Pass 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                        
Band Edge-11 Mbps (Vertical) 

Frequency (MHz). Reading (dBuV) Measure (dBuV/m) Result 
2484.296 51.28 49.79 Pass 
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6. Occupied Bandwidth 

6.1. Test Equipment 

The following test equipments are used during the radiated emission tests: 

Equipment Manufacturer Model No./Serial No. Last Cal. 

X Spectrum Analyzer Advantest R3272 / 72421194 May, 2001 

X Horn Antenna EM EM6917 / 103325 May, 2001 

Note: 1. All equipment upon which need to calibrated are with calibration period of 1 year. 
 2. Mark “X” test instruments are used to measure the final test results.  

6.2. Test Setup  

 
 
 
 
 
 
 
 
 
 

6.3. Test Condition 

Standard Temperature and Humidity, Standard Test Voltage  

6.4. Standard Reqirement 

The minimum bandwidth shall be at least 500kHz. 

EUT SMA 
Connecter 

Spectrum 
Analyzer 

RF Cable 
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6.5. Test Result of Occupied Bandwidth 

Product : Wireless USB Adaptor Card  
Test Item : Occupied Bandwidth Data 
Test Site : No.1 OATS 
Test Mode : Channel 1 

 

Channel No. Frequency 
(MHz) 

Measurement Level 
(kHz) 

Required Limit 
(kHz) 

Result 

1 (1Mbps) 2413 11000 >500 Pass 

1 (11Mbps) 2413 11800 >500 Pass 

 

Figure Channel 1: 1Mbps                                     
 
 
 
 

 
 
 
 
 
 
 
 
 
 
Figure Channel 1: 11Mbps 
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Product : Wireless USB Adaptor Card  
Test Item : Occupied Bandwidth Data 
Test Site : No.1 OATS 
Test Mode : Channel 6 

 
 

Channel No. Frequency 
(MHz) 

Measurement Level 
(kHz) 

Required Limit 
(kHz) 

Result 

6 (1Mbps) 2438 12100 >500 Pass 

6 (11Mbps) 2435 12300 >500 Pass 

 

Figure Channel 6:  1Mbps                                  
 

 

 

 

 

 

 

 

 

 

Figure Channel 6: 11Mbps 
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Product : Wireless USB Adaptor Card  
Test Item : Occupied Bandwidth Data 
Test Site : No.1 OATS 
Test Mode : Channel 11 

 

Channel No. Frequency 
(MHz) 

Measurement Level 
(kHz) 

Required Limit 
(kHz) 

Result 

11 (1Mbps) 2463 12100 >500 Pass 

11 (11Mbps) 2460 12400 >500 Pass 

 

Figure Channel 11: 1Mbps                                    
 

 
 
 
 
 
 
 
 
 
 
 
 

 
Figure Channel 11: 11Mbps 
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7. Transmitter Power Density 

7.1. Test Equipment 

The following test equipments are used during the radiated emission tests: 

Equipment Manufacturer Model No./Serial No. Last Cal. 

X Spectrum Analyzer Advantest R3272 / 72421194 May, 2001 

X Attenuator HP  May, 2001 

X Horn Antenna EM EM6917 / 103325 May, 2001 

Note: 1. All equipment upon which need to calibrated are with calibration period of 1 year. 
 2. Mark “X” test instruments are used to measure the final test results.  

7.2. Test Setup  

 
 
 
 
 
 
 
 
 
 

7.3. Test Condition 

Standard Temperature and Humidity, Standard Test Voltage  

7.4. Standard Reqirement 

The transmitted power density averaged over any 1 second interval shall not be greater +8dBm in any 
3kHz bandwidth. 

EUT SMA 
Connecter 

Spectrum 
Analyzer 

RF Cable 
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7.5. Test Result of Transmitter Power Density 

Product : Wireless USB Adaptor Card  
Test Item : Transmitter Power Density Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 

 

Channel No. Frequency 
(MHz) 

Measurement Level 
(dBm) 

Required Limit 
(dBm) 

Result 

1 (1Mbps) 2412.774 -6.04dBm < 8dBm Pass 

1 (11Mbps) 2412.819 -6.31dBm < 8dBm Pass 

      
Figure Channel 1:1Mbps                                        

 
 
 
 
 
 
 
 
 
 
 
 

 
Figure Channel 1:11Mbps 
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Product : Wireless USB Adaptor Card  
Test Item : Transmitter Power Density Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 
 

Channel No. Frequency 
(MHz) 

Measurement Level 
(dBm) 

Required Limit 
(dBm) 

Result 

6 (1Mbps) 2437.773 -6.60dBm < 8dBm Pass 

6 (11Mbps) 2437.818 -6.95dBm < 8dBm Pass 

 
      Figure Channel 6:1Mbps                                         
 
 
 
 
 
 
 
 
 
 
 
 
      Figure Channel 6:11Mbps                                         
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Product : Wireless USB Adaptor Card  
Test Item : Transmitter Power Density Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 
 

Channel No. Frequency 
(MHz) 

Measurement Level 
(dBm) 

Required Limit 
(dBm) 

Result 

11 (1Mbps) 2462.773 -7.80dBm < 8dBm Pass 

11 (11Mbps) 2462.818 -8.06dBm < 8dBm Pass 

 
      Figure Channel 11:1Mbps                                       
 
 
 
 
 
 
 
 
 

 
 
 
 

Figure Channel 11:11Mbps 
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8. Processing Gain  

8.1. Test Condition 

Standard Temperature and Humidity, Standard Test Voltage  

8.2. Minimum Standard  

The processing gain shall be at least 10 dB. 

8.3. Method of Measurement 

The processing gain of this spread spectrum was measured the CW jamming method. The Section9.1 
illustrates the measurement setup. The output power of the spread spectrum transmitter is fixed and the 
output power of jammed is adjustable. The frequency of iammer was stopped through the pass band of 
nominal channel in 50kHz steps. In each frequency step of the jammed, the output power of rammed is 
adjusted to cause the Bit Error Rate (BER) to be 1.0*10e-6. The power levels are recorded to calculate 
the J/S as shown in Table 1. 

8.4. Calculation of Processing Gain: 

The processing gain was determined by measuring the jamming margin of the EUT and using the 
following formula:  

Gp = (S/N)o + Mj + Lsys  

Where (S/N)o is the required signal to noise ratio at the receiver output 
      Mj is the jammer to signal ratio (J/S) 
      Lsys is the system loss 

The (S/N)o is calculated from: 

         Pe = 1/2exp(-1/2(S/N)o)    ; Pe = probability of error (BER)  

 For the Pe(BER) = 1.0*10e-6, the required (S/N)o is 16.4dB 

From Measurement, the minimum J/S(Mj) is ≧8.4dB 
We assume the system loss is 2dB. 
Therefore the processing gain is calculated below: 
 
Gp = (S/N)o + Mj + Lsys  = 16.4 + (-8.4) + 2 = 10 (dB) 
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8.5. Test Result of Processing Gain 

Product : Wireless USB Adaptor Card  
Test Item : Processing Gain Data 
Test Site : No.1 OATS 
Test Mode : Normal Operation 
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5�6 787�9;:=<?>�@�>.A�6 BC6 :D>�E*F%7G:IH?>JEK> LM9KEON�PQ6 :3FQ9O7MAKBC9K5�>R@S@.TGUWV)6�@�>.A�6 BC6 <XPQ>ZY�[]\^5,9KE?F%7?_`@�5 a�b.cGbedJb fCb
g�h-i�j�k'lJi!lJmOgXnQjeo?mOp�q�isr�m;t*uvmOwWpDx q�nQiytMx zX{%o?|Zp~}�{~h�x'h�h�i wWp3{QmOo��
���s���.�`�����-��� ���D�C�;���I����� �8�W�����K�����Q�R�K�C��� �X�I���J�#�C�����`�D�M�.�X  ¡£¢;¤¥� �
�~�?�§¦��)¨©�?�yªR«¬ ®­����~�
¦��)¨©���.�����§�C�'¯Q� �D��¢`�D�£�§¤#�)¨°�K���±� ² ³`´;µ·¶.¸K¸K¸G¹KºR»3¼J½X¾�¿ À?¼ »vÁ.Â¬ÃÅÄ%»IÆÈÇ�¹XÄ%»vÁy½X¼ ÉÊÁCºRË�¹�´KÌ~Í�»IÆ�¼
Î ¹KÏ�Ð�¸ÑÄ~Áe»IÆ?¼ ÒÔÓ�Õ ÖÈ×;ØÚÙ;ÛJÜ¬×;ØÚÝQÞRß�ßeàIá�â.ÒÑàIá�ÞMã#ßCä�å�æ�Õ·ç3àéè~ßJêJÞ�Ý~Ý]ë8Ò�Ù;êZÒÈàIá�â.àyàIá?Þ*ã
ìKä�å�æ¬Ù?í
î#ï)ðKñóò~ô!õXö ÷�øOîÅùvúOûeü±ý þ ÿ��������	��

������������
�������������
���� �"!#!%$�� �&
'�)(*()+,
%-����.��/10'+2����354 36�%�74
89�
$����:�;�<���*�=
:�;�"�?>'��
'�����@�A� �"!6!%$�� �B
��DC6�%�E�=
F!��G�?H�H�4 3B���I
%-"�G��$�J;JK>'��
'�����@�A� �"!&!%$�� �L��
%���;���
MDNPOAQ RSR:TGUWV=TYX�V[Z
\ Q�]<^ _�`#V;a"T
bcQ�deb�f<deQ�Vg^eh%_<XiQ�j"h�k"TYl5^;m1V�a�T n	op

q r
st

−≥




 u;v"w�x y;z"{
{c|%}<~ �'�:{���y��"�Y�@��{Y�*y;z�{S�D�

�A���S�6� ���7�=�Y���[�

Test Configuration: CW Jamming Margin (15.247) (e)  

Test Instruments  ���W�D���A�����G�*�'�<�:�����"���	�� ¢¡)�G ¢£W� ¤�¥W¦D§"¨�©LªD«9¬D§	­
®L¯�°¢±¢²�³W´¶µW·.²�¸�´¢¹@ºW»¼®F³.½�±=¾W¿<²�¹ À
Á	ÂBÃ�Ä#ÅÇÆÉÈKÊ6ÃBÄ

Ë7ÌWÌ1ÍÏÎKÐ

ÑLÒ�Ó¢Ô¢Õ�ÖW×1Ø¶ÙÏÚLÕ�Û¶ÜÝÕ%×�Õ%Û Þ7ßWß�à�á<â

ãLä�å¢æ¢ç�èWé1ê¶ëÏìLç�í�î1ç�è)ï�ë5ícð
ñ òWó�ôÇõ�ö1óW÷5øSù

ú7ûWû�ü öKý

ýLþ�ÿ������Wô��Wô���� ýBô¢ô����
	���ôÇõ�
���������������������! #"$��%#&('*),+
-!.0/21�3

3#4�5�6�7�8
9�:
9�7�;<3,9�9�7�8
=�>�9�?�@�A
B�CED�FG9�7�;HFIAKJ<L$9�?M.�NPOMQ

-!.0/�.23

R,S�T�UWV�S<XZY�[<V�U�\<]_^(]�`�V�U�a
bdcfe�g(h�b#i�j#k(l*m,n

k(o2b(p
p

q*rPs,t,u vxw�y{zM|~},����w����E�0�����,�������W���������
�K�,�M�����d�2�*�,�

�
�$��� �

���� d¡�¢�£M¤�¢�¡�¥���¡¦�§�E ¨¡�©
¥�ª�«W¬
­�®�¯
°�±³²
´¶µ·µ·µ¹¸
º�º�»�¼½±³¯0¾
¿�ÀdÁ¹Â$Ã

­�ÄW®!Á�Å�ÄW±�¿ÇÆÈ¸
º
º

É<®�Ê�Ê
Ë�Å�Ì
°�¿EÌÎÍ�¿�´dÌ
²
°Ï®�Ä�»
­�®�¯
°�±³²
´¶µ·µ·µ¹¸
º�º�»�¼½±³¯0¾
¿�ÀdÁ�Ð�Ñ

­�­�ºZÆÒË
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Test Environment  
576 8 9;:;<;=?>A@CB

 

Test Block Diagram 
 

DFE7GIH'JIK

LNMFOQPIR S;T7U)VFV�W�X'YLNMFOQPIR S;T7U)VFV[Z]\;Y

^�_a`cb�de`
f�g)hai7j!kNlnm
o!peqsr�tNucv
w

xny z {}|[~
�����n�

Σ

�

�e�?�*�F�����;�
�7�Q�����'����� ��� ��� ���]�

�

�;�7 �¡.¢¤£¦¥;§©¨aª�«'¬I­]®�  £ ¯±°]²N³ ´±µ¶³.·�³ ´

¸�¹aºc»�¼eº
½�¾)¿aÀ7Á!ÂNÃnÄ
Å!Æ Ç�ÈÊÉNËcÌ
Í

ÎnÏ Ð Ñ}Ò[Ó
Ô�Õ!Ön×

ØFÙ7ÚIÛ'ÜIÝÞ±ß]à Û á
âäã%å7ãIæFç.è

éFê ç}ë
ìaêQê ç íFî[ï ê�ð èéFê ç}ë

ìaêQê ç íFî[ï ê�ð è

Test Procedure  

ñ�ò óQô;õöóQ÷[òCøúù%ûCõ�üIò ýþü¤ù%ÿ�� ø�÷����aÿ����cò
	��
��	¦û��'üQücù ÿ��Fò}õ7ò ÿ��Fò ÿ;ó�ù%ÿ7ø�ó�	 ô;û?ò ÿ;ó�� ó3ù�� ÿ�����ü¤ù���	�� ó3ù�� ÿ�ø
���������! ��� �"#�%$!�&���&'�(�)�*&��(�+-,�(. /�0�#(.��1
 
��2�34�#��56(.�87�(
9�(:7%$!*;$<��2�3>=?��@#(�)>1
2�)A9�1.����1.B#7�(
1. � �(.2&*�1. ����C$D��2E$�F�$ G�H.IJG�KLIMH�H
G#G�N�HPO
K&Q%Q�K�RTSVU�W6K�X
Y<H�Z.G[S�\�H0]_^

• ` S�W0U�a:Q�bcK�R6H.dea.G;d�H�Z�H:S�\�H.dDa
f&f&d�K�g#SVIEa.G�H:Q�h i j&kml�nporq
s.t�u�v�wPx�y�w.z?oMs:{�|Cw.}#|<~Vx[~�v#~�x��E|����.y
x�y�s.x�x�y�w.z?oEs:{&}�u�~%|Cw�l&u�w0|�}�u�x���s
�;|Cw�t�~Vx;w.z?z�u�zC|��<�

• � ~��0}�s:{#�cu��6w.z�s.x��#u��6w.zeoMw.x�w.z�q��;|C~V}��my#~��0y�|Cw.}#|<~Vx[~�v#~�x��m�&z�u�t�w.�Dt�w.x��6w�w.} � ��k�s.}�l � ������p���
�����0� �[���M�: � %��¡�¢��.������£#¤

• ¥m¦ ¢ ¦ ��¢�§.���?¨&�©�.¡��: �£�ª0¢
�«���L�E��¡#�������c��¢ ¦ �¬¤
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• 5
6�798;:9<>=@?BA =DCFEHG.A IJIK< :�L;< 6B< :9A =NMO:)P!QRMS8T=VUT8T=�WN7#XTW@7�A Y[ZV<�X\A 6�XJI]<�A^798;:9<_=`?�<>U[MOab< :c d�d`e�fhg[iOjbf k
lKf dNf k�g�iSkmd�n�oqp%r�s�d`eBf>g[iOjbf k)lKf dNf kut;v�e�p@owp@oxd`e�f_k9f�y`c.dzp%{Bf|oqpVsOr�c�y[g�iSjbf k�}~ � �

• �|�@��� ���`�h�D�9� �[�9�*�%�`�3�.���S� �B�J��� ���F� �.� �J�K� ���;� �B� �9� �N�S���!���O�T�V�B�;�¡ N�9��¢O��� �B£ ¤|��¢O���'¥T�N�¦`§�¨ª©�« ¬m¬-­V¨ ¬K®N¬9¨�¯O°�¨ ±B© ²³« ±�´µ¨ ±B« ¶[·V¨ª¸;¨ ±B¨ ¬9« ¦N¹S¬\¹S°T¦VºT°T¦¼»w½[¨.¦_¬9¨'®z¨ ¬9¨ ±B©�¨¿¾FÀÂÁ.« ÃJÃK¨ ¬
Ä[ÅOÆbÇ ÈÊÉVÇ ËBÇ'É|Ì.Í|Ä[ÅOÆbÇ È*ÎKÇ.Í3Ç.ÈKÄ[ÅOÈmÍKÏBÐ ÑÓÒSÔÖÕBÇ'ÉVÅSÆH× Ø ÙNÚ*Û%Ü�ÛÝÚJÞTÚàßuámâ�ã>äOåçæ èêéSë
ìBí9î;ï�ð^ñuñqò%óBô�ô;õ�òÝóÊí9ð'özð í9ð óBï�ðK÷Vð øBð'÷Ýùqú�û�îOüNðJü`ý�ð�ì�îSþbð.íÿ÷Vð øBð'÷xñ�ð ü`ü3ò%ó�ôÊî óRü`ýBð]ô;ð óBð í9õ üNîOí��
ü`ý[ò@ñ�ò@ñ
ü`ýBð!í9ð'özð í9ð óBï�ð������.õ	�
�Kð í¡ì[îOþbð í)ñ�ð ü`üzò%óBô���� 
 ú

• �������	����������� �	!
!"�	#�$�#%� & ')(%*,+	-�.�/,(%01.�/325476987:<;=*,')(%*>(%0�?�@A.CB"-�'�?�D�'	E%+	*F/G2�HI'J(K(�'	25*L/C+J.�.GM
'	ENE%?�E O P,E%'Q'R6

• SUTWVYXAZ%[\[�]�^`_�acb d	efe"^ gihC^ j�^Jhk[,lm[�]�d [>ni]�oCp	]qprd	XsZ�^JZ�t�uwvyx<z{d	|�T}j�^	gYo�~,�}[�]�d	[�[�]�^�9� b�o�Z�hC^)ZKZk[�]�d	|"t � ��TR�i�
• ��� ���Q�	���%�,� ���q�L�R���5�A���L�R�N���%�F�W�y���G���F�%�r�R���	���	�q�G���	�%�	�`�	�9�L���9�i�5�1�9�¡ 1�r�	�%���K�i��¢��£%¤Q¥Q¤Q¦3§�¤	£¡¨�©)ªKª%«�©	¬�­¯®�¦G°�±�°�±�¤³²�´¶µ © ·f·"¤	£K¸<¹,¬�°�±�¦�ª
¥Q©)ª�¤I°�±�¤}£%¤r¥Q¤J¦G§�¤ £i¨A©)ªKªº«�©	¬�­»¦�ª¼ ½�¾ ¿�À¯Á¡Â9¾

ÃÅÄ�Æ�Ç5È9ÉfÊ�Æ	Ë\Ì�ÍyÎAÌ9Ï3Ç5ÐLÑ�ÒiÄ�Æ	Ë%Æ�Ð�Ä�ÆUÓ9Ô�Õ�ÍNÖQÏ�×,Ñ\Ð,Ì
ÖQØ ÄAÏCÆ	Ù�ÆUÚ�Û ÜfÝRÞàßNÏ�Ñ�Ä�ÏCá�Ä�Æ Ë<Ð�Ä�Ö	Ç}Ú9Û ÜfÝ Þ�â�Ï,Ñ
ã9ä åFä æNçIèGé�äQã¯ê	é�ãëè�ì�å�íAè�îfè�î
ê	ï�ðRñ�ämò�óRôõð9ì�å�í�ä}å,ð�åFêQö,÷<å�í�ä}å,ä)î%å�è�îfìLêJè�öCäQãëðRå�í�ä	æNø�è�î�ä1è3å�è�î
ù êJîKî�äQãAú
ûÅü�ý
þ5ÿ��"ý������	��

�����������������������Fý	��������ü���ü�ý�����
�
������Gþ! "�#�	�$�����	ü$�	þ5þ�ý�
%�&�%�'����(5ÿ)
����,ý*�+� þ!�

,$-#.�/�.�0�1�.*2�354�-�6

787�9;: ,</	6
=?>!@ 0�0!.*A 7 6CB�D 7 B 9 EGF
=?>!@ 0�0!.*A)HI6CB�D8D�B 9;EGF
J?K!L�M�M!N*O
P8P�QCR8S!T�R8UWVGX

RYU;ZY[<\	Q
J?K!L�M�M!N*O)]IQCR�S8S�RYU;VGX
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Test Result 
565�798;:;<>=�?#@6A;A;B�C!5�DFE�GH5IE
7KJMLONQPSRUT6V�BO<W<WXYA;ZM[M@6XYA

\M]H^`_ba�cedgf hji!kml.nHl,i`_Fo;pWcqa;prf

sut-v-wWxWv�yWze{ |~},� �
��� }W� �'� �'�e� �W� ���3�,� �O�u� �H�
�����;��� ���'��� ���'�¡ ;¢ ���'�¡ ;¢ ���'��¢ ���'��¢ £3¤¦¥ £�§'¨�¥

©qªb«b¬.­ ®¯« °e±.² ³ ´ µq¶ · ¸.¹'º » ¼b½ ¾ ¿ ¾,½ À ¿bÀ.½ ¼
¿q¾bÁbÂ.½ Ã¯Ã ÄeÀ.½ ¾ Å Àq¿ Æ Ç.È'É Ê ËbÌ Í Î Ï,Ð Ñ ÒqÏ,Ð Ó
ÒqÔbÓbÑ.Ð ÕqÓ ÖeÕ.Ð Ô × ÕqÒ Ø Ù.Ú'Û Ü ÝbÞ Ý ß à Þ á ßqâ,Þ ß
ßqãbábä.Þ åqà æeå.Þ ã ç åqß è ébêWë ì íbî ï ð ñ.î ò ðbñ.î ó
ðqóbïbò.î ôbï õeñ.î ó ö ñ ð ÷ ø.ù'ú û übý þ þ ÿ,ý � þ��.ý �
þ������.ý ÿ�� ���.ý � 	 �qþ 
 ø.ù'ú ù übý ÿ þ ÿ,ý ü þqÿ,ý �
þ������.ý ü�� ���.ý � 	 �qþ 
 ø.ù'ú ø übý � þ �.ý ü ��
�� �
��������� ��� ��
�� � � 
�� � ����� � ��� � � � � � ��
�� �
��������� �!� ��
�� � � 
�� � ����� " ��� � � ��� � �!� � �
��������� �!� ��
�� � � 
�� � � �#� $ ��� � � ��� 
 �!� � �
����� ��� �!� ��
�� � � 
�� � ��"%� $ 
�� � � ��� 
 ����� �
��������� �!� ��
�� � � 
�� � ��"%� � � � � � 
�� � ����� �
��������� �&� ��
�� � � 
�� � '�(%) * + , - . + , - .�/�, 0
.�/�1�/�, 2&+ 2�3�, / 4 3�. 5 '�6%) ( 7�, / . 8�, . .�3�, 7
.�/�1�/�, .!1 2�3�, / 4 3�. 5 '�9�) ' 8�, + . + , 7 .!+ , -
.�/�1�/�, .!+ 2�3�, / 4 3�. 5 '�9�) 6 8�, 8 . + , 0 .�3�, 2
.�/�1�/�, 0�1 2�3�, / 4 3�. 5 :�;�< = >�? @ A B ? > A!B ? >
A�C�D�C�? @�B E�F�? C G F�A H : :#< I F�? J A F�? D A!B ? @
A�C�D�C�? C�D E�F�? C G F�A H : :#< K F�? C A B ? @ A�C�? L
A�C�D�C�? C�B E�F�? C G F�A H : :#< = F�? @ A F�? A A�C�? >
A�C�D�C�? B!D E�F�? C G F�A H : :#< ; F�? F A F�? E A!B ? D
A�C�D�C�? B!B E�F�? C G F�A H : :#< M F�? A A C�? B A�C�? F
A�C�D�C�? F�D E�F�? C G F�A H :�K%< I B ? J A F�? B A�C�? @
A�C�D�C�? F�B E�F�? C G F�A H :�K%< N B ? > A F�? B A�C�? E
A�C�D�C�? >�D E�F�? C G F�A H :�K%< M B ? A A >�? D A�@�? F
A�C�D�C�? >�B E�F�? C G F�A H :�K%< M B ? A A F�? @ A�@�? F
A�C�D�C�? L�D E�F�? C G F�A H :�K%< K B ? C A >�? A A�@�? L
A�C�D�C�? L B E�F�? C G F�A H :�=%< O C�? L A F�? A A�@�? A
A�C�D�C�? J!D E�F�? C G F�A H :�=%< K C�? C A B ? > A!A ? L
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5769876,: ;=< >@?.: 6 A ?75 B C.D'E F G,H I J G,H K J=J H L
J7G9M=L H M=M I@N.H G O N7J P C,Q,E R S.H K J N.H M J=J H I
J7G9M=L H M=L I@N.H G O N7J P C,Q,E T S.H N J K,H U J=J H M
J7G9M=L H IVM I@N.H G O N7J P C,Q,E R S.H K J K,H U J=J H I
J7G9M=L H IVL I@N.H G O N7J P C.F'E W J H X J G,H K J'I-H S
J7G9M=L H J=M I@N.H G O N7J P C.F'E T J H N J K,H J J'I-H M
J7G9M=L H J=L I@N.H G O N7J P C.F'E C J H L J L H K J=M H X
J7G9M=L H S7M I@N.H G O N7J P C.F'E Y J H G J N.H L J=M H U
J7G9M=L H S7L I@N.H G O N7J P C.F'E Q J H J J N.H S J=M H N
J7G9M=L H G9M I@N.H G O N7J P C.F'E Q J H J J L H U J=M H N
J7G9M=L H G9L I@N.H G O N7J P C.F'E F J H I J N.H K J=M H L
J7G9M=L H L=M I@N.H G O N7J P C.F'E D J H S J K,H S J=M H K
J7G9M=L H L=L I@N.H G O N7J P Y Z'E [ I-H U J K,H L J=M H J
J7G9M=L H N7M I@N.H G O N7J P Y Z'E T I-H N J G,H N J=M H M
J7G9M=L H N7L I@N.H G O N7J P Y Z'E R I-H K J L H I J=M H I
J7G9M=L H K9M I@N.H G O N7J P Y Z'E R I-H K J K,H N J=M H I
J7G9M=L H K9L I@N.H G O N7J P Y Z'E Q I-H J J L H I IVX H N
J7G9M=L H U�M I@N.H G O N7J P Y Z'E C I-H L J L H L IVX H X
J7G9M=L H U�L I@N.H G O N7J P Y\W=E [ M H U J G,H U IVX H J
J7G9M=L H X=M I@N.H G O N7J P Y\W=E C M H L J K,H U I]U9H X
J7G9M=L H X=L I@N.H G O N7J P Y.[^E Y O M H N J N.H I I K,H U
J7G9M9N.H M=M I@N.H G O N7J P Y.[^E [ O M H J J K,H N I]U9H J
J7G9M9N.H M=L I@N.H G O N7J P Y.[^E T O M H G J N.H N I]U9H M
J7G9M9N.H IVM I@N.H G O N7J P Y.[^E C O M H L J K,H S I_K,H X
J7G9M9N.H IVL I@N.H G O N7J P Y.[^E Y O M H N J L H N I_K,H U
J7G9M9N.H J=M I@N.H G O N7J P Y.[^E T O M H G J N.H X I]U9H M
J7G9M9N.H J=L I@N.H G O N7J P Y R'E [ O I-H J J N.H X I_K,H J
J7G9M9N.H S7M I@N.H G O N7J P Y R'E T O I-H G J N.H N I_K,H M
J7G9M9N.H S7L I@N.H G O N7J P Y R'E [ O I-H J J L H X I_K,H J
J7G9M9N.H G9M I@N.H G O N7J P Y R'E Z O I-H M J G,H N I_K,H G
J7G9M9N.H G9L I@N.H G O N7J P Y R'E W O I-H I J L H N I_K,H S
J7G9M9N.H L=M I@N.H G O N7J P Y R'E R O I-H S J L H X I_K,H I
J7G9M9N.H L=L I@N.H G O N7J P Y R'E C O I-H L J N.H L I@N.H X
J7G9M9N.H N7M I@N.H G O N7J P Y R'E Q O I-H U J L H U I@N.H N
J7G9M9N.H N7L I@N.H G O N7J P Y R'E Y O I-H N J N.H J I@N.H U
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0

1325456+7 854 9:6+7 2 ; 631 < =+>@? A ; 1�7 B 1 8)7 C 9:6+7 9
1325456+7 85D 9:6+7 2 ; 631 < =+>@? E ; 1�7 D 1 6+7 C 9FD�7 G
1325456+7 C�4 9:6+7 2 ; 631 < =+>@? = ; 1�7 6 1 2)7 D 9FD�7 C
1325456+7 C�D 9:6+7 2 ; 631 < =+>@? H ; 1�7 9 1 6+7 G 9:6+7 B
1325456+7 GI4 9:6+7 2 ; 631 < =+>@? J ; 1�7 1 1 8)7 G 9:6+7 1
1325456+7 GID 9:6+7 2 ; 631 < =+>@? H ; 1�7 9 1 6+7 6 9:6+7 B
1325438)7 4I4 9:6+7 2 ; 631 < =+>@? H ; 1�7 9 1 2)7 8 9:6+7 B
1325438)7 4ID 9:6+7 2 ; 631 < =+>@? A ; 1�7 B 1 8)7 C 9:6+7 9
1325438)7 9 4 9:6+7 2 ; 631 < =+>@? E ; 1�7 D 1 6+7 C 9FD�7 G
1325438)7 9FD 9:6+7 2 ; 631 < =+>@? > ; 1�7 2 1 8)7 G 9:6+7 4
1325438)7 1I4 9:6+7 2 ; 631 < =+>@? A ; 1�7 B 1 8)7 D 9:6+7 9
1325438)7 1ID 9:6+7 2 ; 631 < =+>@? K ; 1�7 8 1 6+7 2 9FD�7 8
1325438)7 B34 9:6+7 2 ; 631 < =+>@? = ; 1�7 6 1 2)7 6 9FD�7 C
1325438)7 B3D 9:6+7 2 ; 631 < =)E�? J ; B+7 1 1 6+7 4 9FD�7 1
1325438)7 254 9:6+7 2 ; 631 < =)E�? K ; B+7 8 1 8)7 2 9L2)7 8
1325438)7 25D 9:6+7 2 ; 631 < =)E�? K ; B+7 8 1 6+7 1 9L2)7 8
1325438)7 DI4 9:6+7 2 ; 631 < =)E�? E ; B+7 D 1 2)7 8 9L2)7 G
1325438)7 DID 9:6+7 2 ; 631 < =)E�? A ; B+7 B 1 6+7 2 9FD�7 9
1325438)7 634 9:6+7 2 ; 631 < =)E�? E ; B+7 D 1 D�7 B 9L2)7 G
1325438)7 63D 9:6+7 2 ; 631 < =)E�? K ; B+7 8 1 D�7 4 9L2)7 8
1325438)7 854 9:6+7 2 ; 631 < =)E�? A ; B+7 B 1 2)7 C 9FD�7 9
1325438)7 85D 9:6+7 2 ; 631 < =)E�? K ; B+7 8 1 6+7 4 9L2)7 8
1325438)7 C�4 9:6+7 2 ; 631 < =)E�? M ; B+7 C 1 6+7 D 9L2)7 6
1325438)7 C�D 9:6+7 2 ; 631 < =)E�? 0 ; B+7 G 1 D�7 9 9L2)7 D
1325438)7 GI4 9:6+7 2 ; 631 < =)E�? 0 ; B+7 G 1 D�7 6 9L2)7 D
1325438)7 GID 9:6+7 2 ; 631 < =�=$? J ; 2)7 1 1 D�7 G 9L2)7 1
13254+C57 4I4 9:6+7 2 ; 631 < =�=$? K ; 2)7 8 1 2)7 6 9:B+7 8
13254+C57 4ID 9:6+7 2 ; 631 < =�=$? E ; 2)7 D 1 6+7 4 9:B+7 G
13254+C57 9F4 9:6+7 2 ; 631 < =�=$? > ; 2)7 2 1 D�7 C 9L2)7 4
13254+C57 9FD 9:6+7 2 ; 631 < =�=$? K ; 2)7 8 1 D�7 D 9:B+7 8
13254+C57 1I4 9:6+7 2 ; 631 < =�K$? H ; D�7 9 1 2)7 6 9:B+7 B
13254+C57 1ID 9:6+7 2 ; 631 < =�K$? A ; D�7 B 1 D�7 2 9:B+7 9
13254+C57 B34 9:6+7 2 ; 631 < =�K$? J ; D�7 1 1 8)7 D 9:B+7 1
13254+C57 B3D 9:6+7 2 ; 631 < =�K$? E ; D�7 D 1 8)7 4 9F1�7 G
13254+C57 254 9:6+7 2 ; 631 < =�K$? K ; D�7 8 1 6+7 4 9F1�7 8
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0*1

24365+768 369 :<;+8 3 = ;42 > ?�?$@ A = 3)8 7 2 B)8 2 :<C+8 ;
24365+768 9D5 :<;+8 3 = ;42 > ?�?$@ E = 3)8 3 2 ;+8 5 :F3)8 5
24365+768 9D9 :<;+8 3 = ;42 > ?�?$@ E = 3)8 3 2 3)8 B :F3)8 5
24365+768 ;45 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 9�8 2 :I2�8 J
24365+768 ;49 :<;+8 3 = ;42 > ?�G$@ E = 9�8 3 2 9�8 B :<C+8 5
24365+768 B65 :<;+8 3 = ;42 > ?�G$@ K = 9�8 C 2 9�8 5 :<C+8 :
24365+768 B69 :<;+8 3 = ;42 > ?�G$@ 0 = 9�8 : 2 B)8 C :<C+8 C
24365+768 7�5 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 B)8 3 :I2�8 J
24365+768 7�9 :<;+8 3 = ;42 > ?�G$@ A = 9�8 7 2 ;+8 : :I2�8 ;
24365+768 JD5 :<;+8 3 = ;42 > ?�G$@ E = 9�8 3 2 ;+8 : :<C+8 5
24365+768 JD9 :<;+8 3 = ;42 > ?�G$@ A = 9�8 7 2 ;+8 9 :I2�8 ;
24365DJ�8 5D5 :<;+8 3 = ;42 > ?�G$@ ? = 9�8 ; 2 9�8 J :I2�8 7
24365DJ 8 5D9 :<;+8 3 = ;42 > ?�G$@ E = 9�8 3 2 9�8 7 :<C+8 5
24365DJ�8 :I5 :<;+8 3 = ;42 > ?�G$@ L = 9�8 J 2 ;+8 5 :I2�8 9
24365DJ�8 :I9 :<;+8 3 = ;42 > ?�A)@ 0 = ;+8 : 2 9�8 3 :I2�8 C
24365DJ�8 2D5 :<;+8 3 = ;42 > ?�A)@ K = ;+8 C 2 B)8 3 :I2�8 :
24365DJ�8 2D9 :<;+8 3 = ;42 > ?�A)@ E = ;+8 3 2 9�8 7 :I2�8 5
24365DJ�8 C45 :<;+8 3 = ;42 > ?�A)@ K = ;+8 C 2 768 5 :I2�8 :
24365DJ�8 C49 :<;+8 3 = ;42 > ?�A)@ 0 = ;+8 : 2 9�8 5 :I2�8 C
24365DJ�8 365 :<;+8 3 = ;42 > ?�A)@ K = ;+8 C 2 ;+8 J :I2�8 :
24365DJ�8 369 :<;+8 3 = ;42 > ?�A)@ 0 = ;+8 : 2 B)8 C :I2�8 C
24365DJ�8 9D5 :<;+8 3 = ;42 > ?�A)@ E = ;+8 3 2 9�8 2 :I2�8 5
24365DJ�8 9D9 :<;+8 3 = ;42 > ?�A)@ ? = ;+8 ; 2 B)8 C :D:*8 7
24365DJ�8 ;45 : ;+8 3 = ;42 > ?�A)@ ? = ;+8 ; 2 ;+8 5 :D:*8 7
24365DJ�8 ;49 :<;+8 3 = ;42 > ?�A)@ H = ;+8 9 2 9�8 2 :D:*8 J
24365DJ�8 B65 :<;+8 3 = ;42 > ?�A)@ K = ;+8 C 2 B)8 B :I2�8 :
24365DJ�8 B69 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 ;+8 9 :I2�8 J
24365DJ�8 7�5 :<;+8 3 = ;42 > ?�G$@ E = 9�8 3 2 9�8 2 :<C+8 5
24365DJ�8 7�9 :<;+8 3 = ;42 > ?�G$@ M = 9�8 2 2 3)8 7 :<C+8 2
24365DJ�8 JD5 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 ;+8 2 :I2�8 J
24365DJ�8 JD9 :<;+8 3 = ;42 > ?�G$@ K = 9�8 C 2 B)8 5 :<C+8 :
243N:I5�8 5D5 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 B)8 ; :I2�8 J
243N:I5�8 5D9 :<;+8 3 = ;42 > ?�G$@ H = 9�8 9 2 3)8 ; :I2�8 J
243N:I5�8 :I5 :<;+8 3 = ;42 > ?�G$@ E = 9�8 3 2 9�8 ; :<C+8 5
243N:I5�8 :I9 :<;+8 3 = ;42 > ?�G$@ K = 9�8 C 2 9�8 2 :<C+8 :
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0�0

1325476�8 196 4;:+8 2 < :31 = >�?$@ A < B�8 2 1 C)8 D 4;D+8 6
1325476�8 19B 4;:+8 2 < :31 = >�?$@ E < B�8 B 1 :+8 C 471�8 F
1325476�8 D36 4;:+8 2 < :31 = >�?$@ > < B�8 : 1 2)8 C 471�8 G
1325476�8 D3B 4;:+8 2 < :31 = >�?$@ H < B�8 G 1 :+8 : 471�8 :
1325476�8 2I6 4;:+8 2 < :31 = >�?$@ H < B�8 G 1 C)8 1 471�8 :
1325476�8 2IB 4;:+8 2 < :31 = >�?$@ H < B�8 G 1 B�8 : 471�8 :
1325476�8 B96 4;:+8 2 < :31 = >�?$@ H < B�8 G 1 C)8 1 471�8 :
1325476�8 B9B 4;:+8 2 < :31 = >�?$@ A < B�8 2 1 :+8 G 4;D+8 6
1325476�8 :36 4;:+8 2 < :31 = >�?$@ J < B�8 D 1 :+8 : 4;D+8 4
1325476�8 :3B 4;:+8 2 < :31 = >�?$@ E < B�8 B 1 2)8 C 471�8 F
1325476�8 CI6 4;:+8 2 < :31 = >�? @ A < B�8 2 1 2)8 F 4;D+8 6
1325476�8 CIB 4;:+8 2 < :31 = >�>$@ H < 2)8 G 1 B�8 G 4;D+8 :
1325476�8 G�6 4;:+8 2 < :31 = >�?$@ E < B�8 B 1 C)8 B 471�8 F
1325476�8 G�B 4;:+8 2 < :31 = >�?$@ A < B�8 2 1 :+8 F 4;D+8 6
1325476�8 F96 4;:+8 2 < :31 = >�?$@ H < B�8 G 1 C)8 6 471�8 :
1325476�8 F9B 4;:+8 2 < :31 = >�?$@ ? < B�8 C 1 :+8 B 471�8 C
132 494*8 696 4;:+8 2 < :31 = >�H)@ K < :+8 6 1 C)8 6 471�8 2
1325494*8 69B 4;:+8 2 < :31 = >�H)@ L < :+8 1 1 C)8 1 471�8 1
1325494*8 476 4;:+8 2 < :31 = >�H)@ A < :+8 2 1 B�8 D 471�8 6
1325494*8 47B 4;:+8 2 < :31 = >�H)@ E < :+8 B 1 2)8 F 494*8 F
1325494*8 196 4;:+8 2 < :31 = >�H)@ ? < :+8 C 1 :+8 2 494*8 C
1325494*8 19B 4;:+8 2 < :31 = >�H)@ J < : 8 D 1 B�8 D 471�8 4
1325494*8 D36 4;:+8 2 < :31 = >�M$@ A < C)8 2 1 :+8 : 494*8 6
1325494*8 D3B 4;:+8 2 < :31 = >�M$@ J < C)8 D 1 B�8 F 494*8 4
1325494*8 2I6 4;:+8 2 < :31 = >�M$@ A < C)8 2 1 C)8 2 494*8 6
1325494*8 2IB 4;:+8 2 < :31 = >�M$@ E < C)8 B 1 :+8 F 476�8 F
1325494*8 B96 4;:+8 2 < :31 = >�M$@ H < C)8 G 1 2)8 F 476�8 :
1325494*8 B9B 4;:+8 2 < :31 = ?�K$@ > < GI8 : 1 :+8 C F�8 G
1325494*8 :36 4;:+8 2 < :31 = ?�K$@ ? < GI8 C 1 B�8 D F�8 C
1325494*8 :3B 4;:+8 2 < :31 = ? 0 @ H < F�8 G 1 :+8 4 GI8 :
1325494*8 CI6 4;:+8 2 < :31 = ? 0 @ K < F�8 6 1 :+8 4 F�8 2
1325494*8 CIB 4;:+8 2 < :31 = ?�K$@ H < GI8 G 1 C)8 6 F�8 :
1325494*8 G�6 4;:+8 2 < :31 = ?�K$@ M < GI8 F 1 C)8 B F�8 B
1325494*8 G�B 4;:+8 2 < :31 = ?�K$@ J < GI8 D 1 :+8 B 476�8 4
1325494*8 F96 4;:+8 2 < :31 = >�M$@ H < C)8 G 1 C)8 4 476�8 :
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3547686*9 :8; 6=<+9 4 > <53 ? @�A$B C > D)9 E 3 D)9 F 686*9 4
35476G3�9 E8E 6=<+9 4 > <53 ? @�H)B I > <+9 D 3 <+9 4 686*9 D
35476G3�9 E8; 6=<+9 4 > <53 ? @�H)B J > <+9 ; 3 <+9 D 686*9 :
35476G3�9 6GE 6=<+9 4 > <53 ? @�H)B K > <+9 4 3 4)9 < 6G3�9 E
35476G3�9 6G; 6=<+9 4 > <53 ? @�H)B L > <+9 F 3 D)9 ; 6G3�9 6
35476G3�9 38E 6=<+9 4 > <53 ? I�C$B I > MN9 D 3 4)9 D :�9 D
35476G3�9 38; 6=<+9 4 > <53 ? @�A$B 0 > D)9 6 3 4)9 : 686*9 F
35476G3�9 F5E 6=<+9 4 > <53 ? @�A$B 0 > D)9 6 3 ;�9 D 686*9 F
35476G3�9 F5; 6=<+9 4 > <53 ? @�A$B L > D)9 F 3 D)9 ; 686*9 6
3 476G3�9 4NE 6=<+9 4 > <53 ? @�A$B 1 > D)9 3 3 <+9 < 686*9 3
35476G3�9 4N; 6=<+9 4 > <53 ? @�H)B H > <+9 M 3 ;�9 < 686*9 <
35476G3�9 ;8E 6=<+9 4 > <53 ? @�H)B 1 > <+9 3 3 D)9 3 6G3�9 3
35476G3�9 ;8; 6=<+9 4 > <53 ? @�H)B J > <+9 ; 3 D)9 ; 686*9 :
35476G3�9 <5E 6=<+9 4 > <53 ? @�H)B I > <+9 D 3 ;�9 D 686*9 D
35476G3�9 <5; 6=<+9 4 > <53 ? @�I$B J > ;�9 ; 3 D)9 M 6G3�9 :
35476G3�9 DNE 6=<+9 4 > <53 ? @�I$B 1 > ;�9 3 3 D)9 : 6=F+9 3
35476G3�9 DN; 6=<+9 4 > <53 ? @�@$B L > 4)9 F 3 D)9 E 6O4)9 6
35476G3�9 M�E 6=<+9 4 > <53 ? @�@$B I > 4)9 D 3 ;�9 D 6=F+9 D
35476G3�9 M�; 6=<+9 4 > <53 ? @�@$B K > 4)9 4 3 ;�9 E 6O4)9 E
35476G3�9 :8E 6=<+9 4 > <53 ? @�@$B I > 4)9 D 3 D)9 < 6=F+9 D
35476G3�9 :8; 6=<+9 4 > <53 ? @�I$B 1 > ;�9 3 3 D)9 F 6=F+9 3
35476=F+9 E8E 6=<+9 4 > <53 ? @�I$B @ > ;�9 < 3 4)9 ; 6G3�9 M
35476=F+9 E8; 6=<+9 4 > <53 ? @�I$B I > ;�9 D 3 D)9 F 6G3�9 D
35476=F+9 6GE 6=<+9 4 > <53 ? @�I$B H > ;�9 M 3 ;�9 F 6G3�9 <
35476=F+9 6G; 6=<+9 4 > <53 ? @�I$B K > ;�9 4 3 <+9 : 6=F+9 E
35476=F+9 38E 6=<+9 4 > <53 ? @�I$B I > ;�9 D 3 4)9 < 6G3�9 D
35476=F+9 38; 6=<+9 4 > <53 ? @�I$B K > ;�9 4 3 D)9 : 6=F+9 E
35476=F+9 F5E 6=<+9 4 > <53 ? @�I$B 0 > ;�9 6 3 D)9 ; 6=F+9 F
35476=F+9 F5; 6=<+9 4 > <53 ? @�@$B A > 4)9 : 3 ;�9 : 6=F+9 ;
35476=F+9 4NE 6=<+9 4 > <53 ? @�@$B J > 4)9 ; 3 4)9 ; 6=F+9 :
35476=F+9 4N; 6=<+9 4 > <53 ? @�I$B 1 > ;�9 3 3 <+9 4 6=F+9 3
35476=F+9 ;8E 6=<+9 4 > <53 ? @�I$B K > ;�9 4 3 ;�9 3 6=F+9 E
35476=F+9 ;8; 6=<+9 4 > <53 ? @�I$B 0 > ;�9 6 3 ;�9 E 6=F+9 F
35476=F+9 <5E 6=<+9 4 > <53 ? @�I$B C > ;�9 E 3 ;�9 E 6=F+9 4
35476=F+9 <5; 6=<+9 4 > <53 ? @�I$B K > ;�9 4 3 4)9 D 6=F+9 E
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0*1

2436587+9 :<; 58=+9 3 > =42 ? @�A$B C > D�9 2 2 D�9 D 587+9 2
2436587+9 :<D 58=+9 3 > =42 ? @�A$B C > D�9 2 2 D�9 E 587+9 2
2436587+9 F�; 58=+9 3 > =42 ? @�@$B G > 3)9 D 2 D�9 E 587+9 E
2436587+9 F�D 58=+9 3 > =42 ? @�A$B H > D�9 ; 2 F<9 ; 587+9 3
2436587+9 EI; 58=+9 3 > =42 ? @�A$B J > D�9 3 2 D�9 5 587+9 ;
2436587+9 EID 58=+9 3 > =42 ? @�A$B 1 > D�9 7 2 D�9 3 587+9 5
24365K3)9 ;I; 58=+9 3 > =42 ? @�@$B 0 > 3)9 5 2 =+9 ; 5K3)9 7
24365K3)9 ;ID 58=+9 3 > =42 ? @�@$B C > 3)9 2 2 =+9 2 5K3)9 2
24365K3)9 5L; 58=+9 3 > =42 ? @�A$B J > D�9 3 2 :)9 = 587+9 ;
24365K3)9 5LD 58=+9 3 > =42 ? @�A$B @ > D�9 = 2 :)9 = 5L2�9 F
24365K3)9 2I; 58=+9 3 > =42 ? @�A$B @ > D�9 = 2 D�9 ; 5L2�9 F
24365K3)9 2ID 58=+9 3 > =42 ? @�A$B M > D�9 E 2 D�9 D 5L2�9 D
24365K3)9 74; 58=+9 3 > =42 ? @�A$B 1 > D�9 7 2 :)9 3 587+9 5
24365K3)9 74D 58=+9 3 > =42 ? @�A$B 1 > D�9 7 2 D�9 F 587+9 5
24365K3)9 3<; 58=+9 3 > =42 ? @�A$B G > D�9 D 2 =+9 = 5L2�9 E
24365K3)9 3<D 58=+9 3 > =42 ? @�A$B 1 > D�9 7 2 :)9 3 587+9 5
24365K3)9 DI; 58=+9 3 > =42 ? @�A$B M > D�9 E 2 :)9 ; 5L2�9 D
24365K3)9 DID 58=+9 3 > =42 ? @�A$B C > D�9 2 2 D�9 : 587+9 2
24365K3)9 =4; 58=+9 3 > =42 ? @�A$B H > D�9 ; 2 :)9 7 587+9 3
24365K3)9 =4D 58=+9 3 > =42 ? @�N)B 1 > =+9 7 2 3)9 F 5L2�9 5
24365K3)9 :<; 58=+9 3 > =42 ? @�N)B M > =+9 E 2 D�9 E 5I5*9 D
24365K3)9 :<D 58=+9 3 > =42 ? @�N)B J > =+9 3 2 3)9 : 5L2�9 ;
24365K3)9 F�; 58=+9 3 > =42 ? @�N)B J > =+9 3 2 3)9 E 5L2�9 ;
24365K3)9 F�D 58=+9 3 > =42 ? @�N)B 1 > =+9 7 2 3)9 : 5L2�9 5
24365K3)9 EI; 58=+9 3 > =42 ? @�N)B H > =+9 ; 2 =+9 7 5L2�9 3
24365K3)9 EID 58=+9 3 > =42 ? @�N)B J > =+9 3 2 D�9 F 5L2�9 ;
24365LD�9 ;I; 58=+9 3 > =42 ? @�N)B 1 > =+9 7 2 :)9 2 5L2�9 5
24365LD�9 ;ID 58=+9 3 > =42 ? @�N)B M > =+9 E 2 D�9 2 5I5*9 D
24365LD�9 5L; 58=+9 3 > =42 ? @�N)B J > =+9 3 2 :)9 : 5L2�9 ;
24365LD�9 5LD 58=+9 3 > =42 ? @�N)B 1 > =+9 7 2 :)9 3 5L2�9 5
24365LD�9 2I; 58=+9 3 > =42 ? @�N)B H > =+9 ; 2 :)9 D 5L2�9 3
24365LD�9 2ID 58=+9 3 > =42 ? @�N)B C > =+9 2 2 :)9 : 5L2�9 2
24365LD�9 74; 58=+9 3 > =42 ? @�A$B J > D�9 3 2 =+9 D 587+9 ;
24365LD�9 74D 58=+9 3 > =42 ? @�A$B 1 > D�9 7 2 =+9 7 587+9 5
24365LD�9 3<; 58=+9 3 > =42 ? @�A$B A > D�9 : 2 :)9 7 5L2�9 :
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3547698�: 4;8 6=< : 4 > <53 ? @�A$B 1 > 8�: 4 3 8�: 8 6=C+: D
3547698�: 8ED 6=<+: 4 > <53 ? @�A$B F > 8�: G 3 8�: D 693�: 8
3547698�: 8E8 6=<+: 4 > <53 ? @�A$B H > 8�: C 3 <+: 3 6=C+: 6
3547698�: <5D 6=<+: 4 > <53 ? @�A$B A > 8�: I 3 <+: 4 693�: I
3547698�: <58 6=<+: 4 > <53 ? @�A$B 1 > 8�: 4 3 <+: J 6=C+: D
3547698�: I;D 6=<+: 4 > <53 ? @�A$B K > 8�: J 3 I): C 693�: <
3547698�: I;8 6=<+: 4 > <53 ? @�A$B L > 8�: 3 3 8�: 6 6=C+: 3
3547698�: J�D 6=<+: 4 > <53 ? @�@$B 1 > 4): 4 3 4): G 6M4): D
3547698�: J�8 6=<+: 4 > <53 ? @�@$B 1 > 4): 4 3 <+: 3 6M4): D
3547698�: GED 6=<+: 4 > <53 ? @�A$B L > 8�: 3 3 4): J 6=C+: 3
3547698�: GE8 6=<+: 4 > <53 ? @�@$B N > 4): 8 3 <+: 6 6=C+: G
35476=<+: DED 6=<+: 4 > < 3 ? @�@$B H > 4): C 3 <+: 3 6M4): 6
35476=<+: DE8 6=<+: 4 > <53 ? @�@$B 1 > 4): 4 3 8�: G 6M4): D
35476=<+: 69D 6=<+: 4 > <53 ? @�A$B 1 > 8�: 4 3 I): < 6=C+: D
35476=<+: 698 6=<+: 4 > <53 ? @�K)B O > <+: D 3 8�: < 693�: 4
35476=<+: 3ED 6=<+: 4 > <53 ? @�A$B N > 8�: 8 3 <+: < 693�: G
35476=<+: 3E8 6=<+: 4 > <53 ? @�K)B H > <+: C 3 I): J 693�: 6
35476=<+: C5D 6=<+: 4 > <53 ? @�A$B @ > 8�: < 3 8�: J 693�: J
35476=<+: C58 6=<+: 4 > <53 ? @�A$B 1 > 8�: 4 3 8�: C 6=C+: D
35476=<+: 4;D 6=<+: 4 > <53 ? @�A$B K > 8�: J 3 8�: D 693�: <
35476=<+: 4;8 6=<+: 4 > <53 ? @�K)B H > <+: C 3 8�: < 693�: 6
35476=<+: 8ED 6=<+: 4 > <53 ? @�A$B N > 8�: 8 3 I): 4 693�: G
35476=<+: 8E8 6=<+: 4 > <53 ? @�A$B F > 8�: G 3 <+: D 693�: 8
35476=<+: <5D 6=<+: 4 > <53 ? @�A$B 1 > 8�: 4 3 8�: < 6=C+: D
35476=<+: <58 6=<+: 4 > <53 ? @�K)B 1 > <+: 4 3 8�: < 693�: D
35476=<+: I;D 6=<+: 4 > <53 ? @�A$B 1 > 8�: 4 3 <+: 6 6=C+: D
35476=<+: I;8 6=<+: 4 > <53 ? @�A$B N > 8�: 8 3 I): D 693�: G
35476=<+: J�D 6=<+: 4 > <53 ? @�K)B H > <+: C 3 8�: 4 693�: 6
35476 <+: J�8 6=<+: 4 > <53 ? @�K)B N > <+: 8 3 I): C 6E6*: G
35476=<+: GED 6=<+: 4 > <53 ? @�K)B A > <+: I 3 <+: J 6E6*: I
35476=<+: GE8 6=<+: 4 > <53 ? @�A$B K > 8�: J 3 8�: I 693�: <
35476MI): DED 6=<+: 4 > <53 ? @�A$B N > 8�: 8 3 I): < 693�: G
35476MI): DE8 6=<+: 4 > <53 ? @�A$B K > 8�: J 3 8�: 4 693�: <
35476MI): 69D 6=<+: 4 > <53 ? @�K)B H > <+: C 3 4): G 693�: 6
35476MI): 698 6=<+: 4 > <53 ? @�K)B N > <+: 8 3 <+: 4 6E6*: G
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2436587)9 2;: 5=<+9 3 > <42 ? @�A$B A > C�9 7 2 C�9 D 5E2�9 7
2436587)9 2;C 5=<+9 3 > <42 ? @�@$B F > 3)9 3 2 3)9 < 583)9 :
2436587)9 D4: 5=<+9 3 > <42 ? @�@$B G > 3)9 D 2 <+9 5 583)9 5
2436587)9 D4C 5=<+9 3 > <42 ? @�@$B H > 3)9 I 2 <+9 I 5=D+9 C
2436587)9 3J: 5=<+9 3 > <42 ? @ 1 B F > D+9 3 2 C�9 : 5EC�9 :
2436587)9 3JC 5=<+9 3 > <42 ? @+F6B @ > 2�9 < 2 <+9 < 5EC�9 K
2436587)9 C;: 5=<+9 3 > <42 ? @�G$B L > 5*9 K 2 7)9 I 5=<+9 <
2436587)9 C;C 5=<+9 3 > <42 ? @�G$B 1 > 5*9 C 2 <+9 I 5=<+9 I
2436587)9 <4: 5=<+9 3 > <42 ? @�G$B L > 5*9 K 2 3)9 K 5=<+9 <
2436587)9 <4C 5=<+9 3 > <42 ? @�G$B M > 5*9 2 2 C 9 5 587)9 2
2436587)9 7J: 5=<+9 3 > <42 ? @�G$B L > 5*9 K 2 C�9 3 5=<+9 <
2436587)9 7JC 5=<+9 3 > <42 ? @�G$B M > 5*9 2 2 <+9 : 587)9 2
2436587)9 K�: 5=<+9 3 > <42 ? @�G$B L > 5*9 K 2 7)9 : 5=<+9 <
2436587)9 K�C 5=<+9 3 > <42 ? @�G$B @ > 5*9 < 2 7)9 C 5=<+9 K
2436587)9 I;: 5=<+9 3 > <42 ? @�G$B F > 5*9 3 2 C�9 3 587)9 :
2436587)9 I;C 5=<+9 3 > <42 ? @+M6B L > :�9 K 2 <+9 < 587)9 <
24365NKJ9 :;: 5=<+9 3 > <42 ? @+M6B M > :�9 2 2 C�9 5 5NKJ9 2
24365NKJ9 :;C 5=<+9 3 > <42 ? @�G$B L > 5*9 K 2 7)9 : 5=<+9 <
24365NKJ9 5E: 5=<+9 3 > <42 ? @+M6B @ > :�9 < 2 <+9 C 587)9 K
24365NKJ9 5EC 5=<+9 3 > <42 ? @+M6B 1 > :�9 C 2 <+9 7 587)9 I
24365NKJ9 2;: 5=<+9 3 > <42 ? @+M6B A > :�9 7 2 7)9 : 587 9 7
24365NKJ9 2;C 5=<+9 3 > <42 ? @+M6B F > :�9 3 2 C�9 5 5NKJ9 :
24365NKJ9 D4: 5=<+9 3 > <42 ? @+M6B O :�9 : 2 7)9 5 5NKJ9 3
24365NKJ9 D4C 5=<+9 3 > <42 ? @ 0 B A :�9 D 2 7)9 < 5NKJ9 7
24365NKJ9 3J: 5=<+9 3 > <42 ? @ 0 B 1 :�9 C 2 7)9 : 5NKJ9 I
24365NKJ9 3JC 5=<+9 3 > <42 ? @ 0 B F :�9 < 2 C�9 < 5EI�9 :
24365NKJ9 C;: 5=<+9 3 > <42 ? @�O$B H 5*9 5 2 <+9 K 5EI�9 C
24365NKJ9 C;C 5=<+9 3 > <42 ? @�O$B F 5*9 < 2 <+9 3 2;:�9 :
24365NKJ9 <4: 5=<+9 3 > <42 ? @�O$B @ 5*9 3 2 7)9 I 5EI�9 K
24365NKJ9 <4C 5=<+9 3 > <42 ? @�O$B 1 5*9 C 2 7)9 : 5EI�9 I
24365NKJ9 7J: 5=<+9 3 > <42 ? @�O$B F 5*9 < 2 3)9 7 2;:�9 :
24365NKJ9 7JC 5=<+9 3 > <42 ? @ 0 B M :�9 K 2 <+9 : 5EI�9 2
24365NKJ9 K�: 5=< 9 3 > <42 ? @�O$B L 5*9 2 2 C�9 < 5EI�9 <
24365NKJ9 K�C 5=<+9 3 > <42 ? @�O$B G 5*9 7 2 C�9 < 2;:�9 5
24365NKJ9 I;: 5=<+9 3 > <42 ? @�O$B F 5*9 < 2 <+9 < 2;:�9 :
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2436587:9 ;=< 5?>+9 3 @ >42 A B+C$D E 2�9 2 2 3)9 7 2=F�9 >
24365G;�9 F=F 5?>+9 3 @ >42 A 1�H D I 5*9 J 2 3)9 7 2=F�9 5
24365G;�9 F=< 5?>+9 3 @ >42 A B+C$D 1 2�9 3 2 >+9 7 2=F�9 7
24365G;�9 5GF 5?>+9 3 @ >42 A B+C$D B 2�9 < 2 J)9 5 2=F�9 ;
24365G;�9 5G< 5?>+9 3 @ >42 A B+C$D 1 2�9 3 2 >+9 K 2=F�9 7
24365G;�9 2=F 5?>+9 3 @ >42 A B)E)D I K+9 J 2 <�9 2 2=2�9 5
24365G;�9 2=< 5?>+9 3 @ >42 A B)E)D 1 K+9 3 2 J)9 > 2$5*9 7
24365G;�9 K4F 5?>+9 3 @ >42 A B+C$D I 2�9 J 2 >+9 < 2$5*9 5
24365G;�9 K4< 5?>+9 3 @ >42 A B)E)D 1 K+9 3 2 >+9 5 2$5*9 7
24365G;�9 3:F 5?>+9 3 @ >42 A B)E)D L K+9 > 2 J)9 F 2=2�9 F
24365G;�9 3:< 5?>+9 3 @ >42 A B)E)D M K+9 7 2 >+9 J 2=2�9 2
24365G;�9 <=F 5?>+9 3 @ >42 A B)E)D M K+9 7 2 J)9 5 2=2�9 2
24365G;�9 <=< 5?>+9 3 @ >42 A B)E)D L K+9 > 2 3)9 > 2=2�9 F
24365G;�9 >4F 5?>+9 3 @ >42 A B+N$D 1 3)9 3 2 >+9 3 2=2�9 7
24365G;�9 >4< 5?>+9 3 @ >42 A B+N$D B 3)9 < 2 <�9 < 2=2�9 ;
24365G;�9 J:F 5?>+9 3 @ >42 A B+N$D I 3)9 J 2 J)9 K 2:K+9 5
24365G;�9 J:< 5?>+9 3 @ >42 A B+N$D M 3)9 7 2 J)9 2 2:K+9 2
24365G;�9 7�F 5?>+9 3 @ >42 A B+N$D M 3)9 7 2 3)9 7 2:K+9 2
24365G;�9 7�< 5?>+9 3 @ >42 A B 1 D L <�9 > 2 3)9 J 243)9 F
24365G;�9 ;=F 5?>+9 3 @ >42 A B�B�D N >+9 K 2 J)9 3 243)9 J
24365G;�9 ;=< 5?>+9 3 @ >42 A B�B�D I >+9 J 2 >+9 > 2=<�9 5
243:2=F�9 F=F 5?>+9 3 @ >42 A B�B�D 1 >+9 3 2 <�9 5 243)9 7
243:2=F�9 F=< 5?>+9 3 @ >42 A B�B�D I >+9 J 2 >+9 < 2=<�9 5
243:2=F�9 5GF 5?>+9 3 @ >42 A B�B�D M >+9 7 2 >+9 < 2=<�9 2
243:2=F�9 5G< 5?>+9 3 @ >42 A B:L6D N J)9 K 2 J)9 2 2=<�9 J
243:2=F�9 2=F 5?>+9 3 @ >42 A B+I$D 1 7:9 3 2 >+9 7 2:>+9 7
243:2=F�9 2=< 5?>+9 3 @ >42 A B+I$D M 7:9 7 2 >+9 ; 24J)9 2
243:2=F�9 K4F 5?>+9 3 @ >42 A B+I$D L 7:9 > 2 <�9 > 24J)9 F
243:2=F�9 K4< 5?>+9 3 @ >42 A B+I$D L 7:9 > 2 <�9 > 24J)9 F
243:2=F�9 3:F 5?>+9 3 @ >42 A B+I$D 1 7:9 3 2 <�9 F 2:>+9 7
243:2=F�9 3:< 5?>+9 3 @ >42 A B+I$D B 7:9 < 2 <�9 5 2:>+9 ;
243:2=F�9 <=F 5?>+9 3 @ > 2 A B+I$D 0 7:9 ; 2 >+9 2 24J)9 K

O
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768.9�8,: ;=< ;?>.: 8 @ >67 A BDCFE G H'E 5 7 I,: > 7D>.: 7
768.9�8,: ;=J ;?>.: 8 @ >67 A BDCFE H H'E K 7 J : ; 7LJ : I
768.9�8,: 7L< ;?>.: 8 @ >67 A MDNFO P Q'O R S TDU V SLW U W
S6X.Y�X,U SLW Z?[.U X \ [6S ] M M�O ^ _'O ` S W U Y SLW U S
S6X.Y�X,U Y6V Z?[.U X \ [6S ] M M�O R _'O P S [.U Y SLW U Y
S6X.Y�X,U Y6W Z?[.U X \ [6S ] M M�O Q _'O a S [.U [ S6X,U b
S6X.Y�X,U XDV Z?[.U X \ [6S ] M._'O a M�O Q S b,U c S6X,U Z
S6X.Y�X,U XDW Z?[.U X \ [6S ] M._'O ` M�O ^ S W U [ SDY.U [
S6X.Y�X,U WLV Z?[.U X \ [6S ] M._'O Q M�O a S b,U Z SDY.U b
S6X.Y�X,U WLW Z?[.U X \ [6S ] M._'O a M�O Q S X,U c S6X,U Z
S6X.Y�X,U [6V Z?[.U X \ [6S ] M._'O ` M�O ^ S [.U b SDY.U [
S6X.Y�X,U [6W Z?[.U X \ [ S ] M._'O N M�O _ S [.U [ S6X,U V
S6X.Y�X,U bDV Z?[.U X \ [6S ] M.Q'O ^ NFO ` S [.U S SDY.U S
S6X.Y�X,U bDW Z?[.U X \ [6S ] M.Q'O _ NFO N S b,U X SLS U T
S6X.Y�X,U T�V Z?[.U X \ [6S ] M.Q'O ` NFO ^ S [.U Y SLS U [
S6X.Y�X,U T�W Z?[.U X \ [6S ] M.Q'O a NFO Q S X,U T SDY.U Z
S6X.Y�X,U cLV Z?[.U X \ [6S ] M,`,O a a'O Q S W U T SLS U Z
S6X.Y X,U cLW Z?[.U X \ [6S ] M,`,O R a'O P S [.U Y SLS U Y
S6X.Y6W U VLV Z?[.U X \ [6S ] M,`,O N a'O _ S b,U Z SLS U V
S6X.Y6W U VLW Z?[.U X \ [6S ] M,`,O a a'O Q S W U X SLS U Z
S6X.Y6W U Z=V Z?[.U X \ [6S ] M,`,O M a'O M S [.U c S'Z-U c
S6X.Y6W U Z=W Z?[.U X \ [6S ] M.P'O a ^FO Q S [.U S S'Z-U Z
S6X.Y6W U SLV Z?[.U X \ [6S ] M.P'O N ^FO _ S b U c S'Z-U V
S6X.Y6W U SLW Z?[.U X \ [6S ] M.P'O a ^FO Q S [.U Z S'Z-U Z
S6X.Y6W U Y6V Z?[.U X \ [6S ] d e'f g gLf h i j,k l iLm k l
i6n.l6o k l6o p?q.k n r q6i s d e'f t gLf t i q.k l p=u k u
i6n.l6o k nDm p?q.k n r q6i s d e'f v gLf d i q.k o iLm k m
i6n.l6o k nDo p?q.k n r q6i s d e'f t gLf t i q.k q p=u k u
i6n.l6o k oLm p?q.k n r q6i s d e'f v gLf d i q.k m iLm k m
i6n.l6o k oLo p?q.k n r q6i s d e'f d gLf v i j,k o p=u k w
i6n.l6o k q6m p?q.k n r q6i s d e'f t gLf t i j,k n p=u k u
i6n.l6o k q6o p?q.k n r q6i s dxgLf y e'f z i o k p p=u k p
i6n.l6o k jDm p?q.k n r q6i s d e'f { gLf | i o k m p=u k q
i6n.l6o k jDo p?q.k n r q6i s dxgLf v e'f d i q.k m p=u k m
i6n.l6o k w m p?q.k n r q6i s dxgLf t e'f t i q.k n p}wDk u
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243+546�7 8�6 9;:+7 3 < :42 = > 0@? A B$? C 2 D)7 9 9FE�7 9
243+546�7 E@G 9;:+7 3 < :42 = > 0@? H B$? I 2 :+7 2 9J8K7 :
243+546�7 E@6 9;:+7 3 < :42 = > 0@? H B$? I 2 6�7 5 9J8K7 :
243+5@:+7 G@G 9;:+7 3 < :42 = > 0@? L B$? > 2 6�7 8 9FE�7 G
243+5@:+7 G@6 9;:+7 3 < :42 = > 0@? L B$? > 2 :+7 9 9FE�7 G
243+5@:+7 9FG 9;:+7 3 < :42 = > 0@? A B$? C 2 6�7 6 9FE�7 9
243+5@:+7 9F6 9;:+7 3 < :42 = > 0@? A B$? C 2 :+7 8 9FE�7 9
243+5@:+7 2@G 9;:+7 3 < :42 = > 0@? C B$? A 2 D)7 5 9J8K7 D
243+5@:+7 2@6 9;:+7 3 < :42 = > 0@? 1 B$? 0 2 :+7 3 9J8K7 6
243+5@:+7 54G 9;:+7 3 < :42 = > IM? N = B$? N 2 3)7 : 9OD)7 E
243+5@:+7 546 9;:+7 3 < :42 = > I ? H = B$? H 2 D)7 : 9OD)7 :
243+5@:+7 3KG 9;:+7 3 < :42 = > A$? 0 = 0@? 0 2 6�7 E 9OD)7 5
243+5@:+7 3K6 9;:+7 3 < :42 = > A$? I = 0@? I 2 6�7 6 9OD)7 2
243+5@:+7 6@G 9;:+7 3 < :42 = > A$? > = 0@? > 2 6�7 8 9;:+7 8
243+5@:+7 6@6 9;:+7 3 < :42 = > A$? N = 0@? N 2 D)7 D 9;:+7 E
243+5@:+7 :4G 9;:+7 3 < :42 = > A$? C = 0@? C 2 D)7 : 9;:+7 D
243 5@:+7 :46 9;:+7 3 < :42 = > A$? I = 0@? I 2 6�7 3 9OD)7 2
243+5@:+7 DKG 9;:+7 3 < :42 = > A$? C = 0@? C 2 :+7 : 9;:+7 D
243+5@:+7 DK6 9;:+7 3 < :42 = > A$? C = 0@? C 2 6�7 8 9;:+7 D
243+5@:+7 8�G 9;:+7 3 < :42 = > LM? B = IM? B 2 D)7 9 9;:+7 3
243+5@:+7 8�6 9;:+7 3 < :42 = > LM? > = IM? > 2 :+7 5 9F6�7 8
243+5@:+7 E@G 9;:+7 3 < :42 = > LM? A = I ? A 2 :+7 : 9;:+7 9
243+5@:+7 E@6 9;:+7 3 < :42 = > LM? L = IM? L 2 6�7 D 9;:+7 G
243+5�D)7 G@G 9;:+7 3 < :42 = > LM? > = IM? > 2 D)7 2 9F6�7 8
243+5�D)7 G@6 9;:+7 3 < :42 = > LM? A = IM? A 2 D)7 2 9;:+7 9
243+5�D)7 9FG 9;:+7 3 < :42 = > LM? C = IM? C 2 6�7 2 9F6�7 D
243+5�D)7 9F6 9;:+7 3 < :42 = > LM? N = IM? N 2 :+7 D 9F6�7 E
243+5�D)7 2@G 9;:+7 3 < :42 = > LM? I = IM? I 2 :+7 3 9;:+7 2
243+5�D)7 2@6 9;:+7 3 < :42 = > LM? N = IM? N 2 6�7 : 9F6�7 E
243+5�D)7 54G 9;:+7 3 < :42 = > LM? > = IM? > 2 :+7 D 9F6�7 8
243+5�D)7 546 9;:+7 3 < :42 = > N�? A = A$? A 2 D)7 5 9F6�7 9
243+5�D)7 3KG 9;:+7 3 < :42 = > N�? N = A$? N 2 :+7 : 9O3)7 E
243+5�D)7 3K6 9;:+7 3 < :42 = > N�? C = A$? C 2 :+7 E 9O3)7 D
243+5�D)7 6@G 9;:+7 3 < :42 = > N�? H = A$? H 2 D)7 5 9O3)7 :
243+5�D)7 6@6 9;:+7 3 < :42 = > LM? > = IM? > 2 :+7 D 9F6�7 8
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243+5�6)7 849 :;8+7 3 < 842 = >)?�@ A = A$@ A 2 B�7 5 :CB�7 :
243+5�6)7 84B :;8+7 3 < 842 = >+DE@ A = 0 @ A 2 B�7 9 :;8+7 :
243+5�6)7 6F9 :;8+7 3 < 842 = >)?�@ G = A$@ G 2 6)7 3 :CB�7 5
243+5�6)7 6FB :;8+7 3 < 842 = >)?�@ A = A$@ A 2 8+7 3 :CB�7 :
243+5�6)7 H�9 :;8+7 3 < 842 = >)?�@ I = A$@ I 2 6)7 B :J3)7 8
243+5�6)7 H�B :;8+7 3 < 842 = >)?�@ K = A$@ K 2 8+7 B :J3)7 6
243+5�6)7 LM9 :;8+7 3 < 842 = >)?�@ K = A$@ K 2 8+7 8 :J3)7 6
243+5�6)7 LMB :;8+7 3 < 842 = >)?�@ D = A$@ D 2 B�7 2 :CB�7 9
243+5FHF7 9M9 :;8+7 3 < 842 = >)?�@ K = A$@ K 2 B�7 : : 3)7 6
243+5FHF7 9MB :;8+7 3 < 842 = >)?�@ 0 = A$@ 0 2 6)7 L :CB�7 2
243+5FHF7 :C9 :;8+7 3 < 842 = >)?�@ I = A$@ I 2 6)7 6 :J3)7 8
243+5FHF7 :CB :;8+7 3 < 842 = >)?�@ I = A$@ I 2 8+7 2 :J3)7 8
243+5FHF7 2M9 :;8+7 3 < 842 = >)?�@ A = A$@ A 2 8+7 2 :CB�7 :
243+5FHF7 2MB :;8+7 3 < 842 = >)?�@ 0 = A$@ 0 2 B�7 : :CB�7 2
243+5FHF7 549 :;8+7 3 < 842 = >�>$@ D = DE@ D 2 B�7 2 :J3)7 9
243+5FHF7 54B :;8+7 3 < 842 = >�>$@ I = DE@ I 2 8+7 H :;5+7 8
243+5FHF7 3F9 :;8+7 3 < 842 = >�K$@ A = ?�@ A 2 6)7 3 :;5+7 :
243+5FHF7 3FB :;8+7 3 < 842 = >�>$@ D = DE@ D 2 8+7 3 :J3)7 9
243+5FHF7 BM9 :;8+7 3 < 842 = >�K$@ A = ?�@ A 2 6)7 L :;5+7 :
243+5FHF7 BMB :;8+7 3 < 842 = >�K$@ 0 = ?�@ 0 2 8+7 8 :;5+7 2
243+5FHF7 849 :;8+7 3 < 842 = >�K$@ 1 = ?�@ 1 2 8+7 H :;5+7 3
243+5FHF7 84B :;8+7 3 < 842 = >�K$@ D = ?�@ D 2 6)7 3 :;5+7 9
243+5FHF7 6F9 :;8+7 3 < 842 = >�K$@ I = ?�@ I 2 6)7 3 :C2�7 8
243+5FHF7 6FB :;8+7 3 < 842 = >�K$@ N = ?�@ N 2 3)7 H :C2�7 B
243+5FHF7 H�9 :;8+7 3 < 842 = >�K$@ > = ?�@ > 2 3)7 8 :C2�7 H
243+5FHF7 H�B :;8+7 3 < 842 = >�K$@ D = ?�@ D 2 B�7 5 :;5+7 9
243+5FHF7 LM9 :;8+7 3 < 842 = >�K$@ A = ?�@ A 2 8+7 L :;5+7 :
243+5FHF7 LMB :;8+7 3 < 842 = >�K$@ D = ?�@ D 2 8+7 6 :;5+7 9
243+54L�7 9M9 :;8+7 3 < 842 = >�K$@ N = ?�@ N 2 6)7 2 :C2�7 B
243+54L�7 9MB :;8+7 3 < 842 = >�K$@ > = ?�@ > 2 B�7 5 :C2�7 H
243+54L�7 :C9 :;8+7 3 < 842 = >�K$@ D = ?�@ D 2 B�7 5 :;5+7 9
243+54L�7 : B :;8+7 3 < 842 = >�K$@ A = ?�@ A 2 8+7 9 :;5+7 :
243+54L�7 2M9 :;8+7 3 < 842 = >�K$@ 0 = ?�@ 0 2 8+7 2 :;5+7 2
243+54L�7 2MB :;8+7 3 < 842 = >�I)@ G = >$@ G 2 B�7 H :C2�7 5
243+54L�7 549 :;8+7 3 < 842 = >�I)@ 0 = >$@ 0 2 6)7 9 :C2�7 2
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354+657�8 659 :<;+8 4 = ;53 > ?�@)A B > ?$A B 3 ;+8 C :D:*8 C
354+657�8 4FE :<;+8 4 = ;53 > ?�@)A G > ?$A G 3 9�8 : :H3�8 E
354+657�8 4F9 :<;+8 4 = ;53 > ?�@)A B > ?$A B 3 C)8 7 :D:*8 C
354+657�8 9DE :<;+8 4 = ;53 > ?�@)A G > ?$A G 3 C)8 9 :H3�8 E
354+657�8 9D9 :<;+8 4 = ;53 > ?�@)A G > ?$A G 3 9�8 I :H3�8 E
354+657�8 ;5E :<;+8 4 = ;53 > ?�J$A 0 > B$A 0 3 ;+8 : :D:*8 3
354+657�8 ;59 :<;+8 4 = ;53 > ?�@)A @ > ?$A @ 3 9�8 7 :D:*8 ;
354+657�8 CFE :<;+8 4 = ;53 > ?�@)A ? > ?$A ? 3 4)8 7 :D:*8 I
354+657�8 CF9 :<;+8 4 = ;53 > ?�J$A K > B$A K 3 9�8 9 :D:*8 :
354+657�8 I�E :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 C)8 I :H3�8 3
354+657�8 I�9 :<;+8 4 = ;53 > ?�@)A K > ?$A K 3 C)8 4 :H3�8 :
354+657�8 7DE :<;+8 4 = ;53 > ?�B$A G > L�A G 3 C)8 3 :<6+8 E
354+657�8 7D9 :<;+8 4 = ;53 > ?�B$A ? > L�A ? 3 ;+8 I :H3�8 I
354D4FE�8 EDE :<;+8 4 = ;53 > ?�@)A K > ?$A K 3 C)8 7 :H3�8 :
354D4FE�8 ED9 :<;+8 4 = ;53 > ?�B$A @ > L�A @ 3 4)8 7 :H3�8 ;
354D4FE�8 :HE :<;+8 4 = ;53 > ?�@)A 1 > ?$A 1 3 9�8 6 :H3�8 6
354D4FE�8 :H9 :<;+8 4 = ;53 > ?�B$A 0 > L�A 0 3 ;+8 : :<6+8 3
354D4FE�8 3DE :<;+8 4 = ;53 > ?�B$A K > L�A K 3 ;+8 E :<6+8 :
354D4FE�8 3D9 :<;+8 4 = ;53 > ?�B$A G > L�A G 3 4)8 ; :<6+8 E
354D4FE�8 65E :<;+8 4 = ;53 > ?�B$A 0 > L�A 0 3 ;+8 7 :<6+8 3
354D4FE�8 659 :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 9�8 9 :H3�8 3
354D4FE�8 4FE :<;+8 4 = ;53 > ?�@)A G > ?$A G 3 C)8 3 :H3�8 E
354D4FE�8 4F9 :<;+8 4 = ;53 > ?�@)A K > ?$A K 3 ;+8 3 :H3�8 :
354D4FE�8 9DE :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 C)8 E :H3�8 3
354D4FE�8 9D9 :<;+8 4 = ;53 > ?�J$A 0 > B$A 0 3 9�8 7 :D:*8 3
354D4FE�8 ;5E :<;+8 4 = ;53 > ?�@)A K > ?$A K 3 C)8 E :H3�8 :
354D4FE�8 ;59 :<;+8 4 = ;53 > ?�@)A M > ?$A M 3 C)8 E :H3�8 4
354D4FE�8 CFE :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 4)8 C :H3�8 3
354D4FE�8 CF9 :<;+8 4 = ;53 > ?�@)A K > ?$A K 3 C)8 C :H3�8 :
354D4FE�8 I�E :<;+8 4 = ;53 > ?�@)A L > ?$A L 3 ;+8 3 :D:*8 7
354D4FE�8 I�9 :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 9�8 3 :H3�8 3
354D4FE�8 7DE :<;+8 4 = ;53 > ?�@)A ? > ?$A ? 3 C)8 I :D:*8 I
354D4FE�8 7D9 :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 9�8 3 :H3�8 3
354D4N:*8 EDE :<;+8 4 = ;53 > ?�B$A B > L�A B 3 9�8 3 :H3�8 C
354D4N:*8 ED9 :<;+8 4 = ;53 > ?�@)A 0 > ?$A 0 3 4)8 I :H3�8 3
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0�0

1324265 7 598 5;:+7 2 < :31 = >�?)@ A = >$@ A 1 B)7 C 545*7 B
1324265*7 59D 5;:+7 2 < :31 = >�?)@ A = >$@ A 1 D�7 D 545*7 B
1324265*7 148 5;:+7 2 < :31 = >�?)@ E = >$@ E 1 D�7 F 591�7 5
1324265*7 14D 5;:+7 2 < :31 = >�?)@ A = >$@ A 1 2)7 B 545*7 B
1324265*7 G38 5;:+7 2 < :31 = >�?)@ H = >$@ H 1 D�7 G 545*7 D
1324265*7 G3D 5;:+7 2 < :31 = >�?)@ I = >$@ I 1 D�7 : 591�7 8
1324265*7 2J8 5;:+7 2 < :31 = >�?)@ H = >$@ H 1 :+7 F 545*7 D
1324265*7 2JD 5;:+7 2 < :31 = >�H$@ 0 = A$@ 0 1 :+7 C 545*7 1
1324265*7 D48 5;:+7 2 < :31 = >�H$@ > = A$@ > 1 D�7 B 598�7 F
1324265*7 D4D 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 :+7 G 545*7 8
1324265*7 :38 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 B)7 2 545*7 8
1324265*7 :3D 5 :+7 2 < :31 = >�H$@ 0 = A$@ 0 1 D�7 C 545*7 1
1324265*7 BJ8 5;:+7 2 < :31 = A�K$@ 0 = ?)@ 0 1 D�7 2 598�7 1
1324265*7 BJD 5;:+7 2 < :31 = A�K$@ L = ?)@ L 1 D�7 F 598�7 G
1324265*7 F�8 5;:+7 2 < :31 = A�K$@ I = ?)@ I 1 D�7 B 598�7 8
1324265*7 F�D 5;:+7 2 < :31 = A�K$@ L = ?)@ L 1 2)7 B 598�7 G
1324265*7 C48 5;:+7 2 < :31 = A�K$@ K = ?)@ K 1 :+7 1 598�7 2
1324265*7 C4D 5;:+7 2 < :31 = >�H$@ ? = A$@ ? 1 2)7 F 598�7 :
13242J1�7 848 5;:+7 2 < :31 = >�H$@ M = A$@ M 1 B)7 2 598�7 C
13242J1�7 84D 5;:+7 2 < :31 = >�H$@ E = A$@ E 1 :+7 8 545*7 5
13242J1�7 598 5;:+7 2 < :31 = >�H$@ > = A$@ > 1 D�7 C 598�7 F
13242J1�7 59D 5;:+7 2 < :31 = A�K$@ ? = ?)@ ? 1 :+7 2 C�7 :
13242J1�7 148 5;:+7 2 < : 1 = ANL4@ E = H$@ E 1 2)7 C C�7 5
13242J1�7 14D 5;:+7 2 < :31 = A�K$@ H = ?)@ H 1 D�7 F C�7 D
13242J1�7 G38 5;:+7 2 < :31 = ANL4@ 0 = H$@ 0 1 :+7 F C�7 1
13242J1�7 G3D 5;:+7 2 < :31 = ANL4@ K = H$@ K 1 B)7 G C�7 2
13242J1�7 2J8 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 B)7 F 545*7 8
13242J1�7 2JD 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 2)7 : 545*7 8
1 242J1�7 D48 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 :+7 8 545*7 8
13242J1�7 D4D 5;:+7 2 < :31 = >�H$@ E = A$@ E 1 2)7 C 545*7 5
13242J1�7 :38 5;:+7 2 < :31 = >�H$@ 0 = A$@ 0 1 FJ7 8 545*7 1
13242J1�7 :3D 5;:+7 2 < :31 = >�H$@ 0 = A$@ 0 1 :+7 5 545*7 1
13242J1�7 BJ8 5;:+7 2 < :31 = >�H$@ I = A$@ I 1 B)7 F 545*7 8
13242J1�7 BJD 5;:+7 2 < :31 = >�H$@ L = A$@ L 1 D�7 F 545*7 G
13242J1�7 F�8 5;:+7 2 < :31 = >�?)@ E = >$@ E 1 :+7 D 591�7 5
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0)1

2435362�7 8�9 :<;+7 3 = ;42 > ?�@)A B > ?$A B 2 9�7 9 :5:*7 C
2435362�7 C5D :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 ;+7 D :<F+7 :
2435362�7 C59 :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 ;+7 2 :G2�7 ;
24353+F+7 D5D :<;+7 3 = ;42 > ?�E$A H > B�A H 2 I)7 ; :<F+7 F
24353+F+7 D59 :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 I)7 : :<F+7 :
24353+F+7 :GD :<;+7 3 = ;42 > ?�E$A B > B�A B 2 ;+7 : :G2�7 C
24353+F+7 :G9 :<;+7 3 = ;42 > ?�E$A J > B�A J 2 ;+7 9 :<F+7 D
24353+F+7 25D :<;+7 3 = ;42 > ?�E$A J > B�A J 2 I)7 C :<F+7 D
24353+F+7 259 :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 I)7 3 :G2�7 ;
24353+F+7 F4D :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 ;+7 : :<F+7 :
24353+F+7 F49 :<;+7 3 = ;42 > ?�E$A B > B�A B 2 I)7 I :G2�7 C
24353+F+7 36D :<;+7 3 = ;42 > ?�E$A E > B�A E 2 I)7 3 :G2�7 I
24353+F+7 369 :<;+7 3 = ;42 > ?�E$A 0 > B�A 0 2 ;+7 2 :<F+7 2
24353+F+7 95D :<;+7 3 = ;42 > ?�E$A B > B�A B 2 9�7 D :G2�7 C
24353+F+7 959 :<;+7 3 = ;42 > ?�E$A B > B�A B 2 ;+7 F :G2�7 C
24353+F+7 ;4D :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 9�7 C :G2�7 ;
24353+F+7 ;49 :<;+7 3 = ;42 > ?�E$A J > B�A J 2 I)7 D :<F+7 D
24353+F+7 I6D :<;+7 3 = ;42 > ?�E$A B > B�A B 2 I)7 I :G2�7 C
24353+F+7 I69 :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 ;+7 C :G2�7 ;
24353+F+7 8�D :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 3)7 I :<F+7 :
24353+F+7 8�9 :<;+7 3 = ;42 > ?�E$A J > B�A J 2 ;+7 8 :<F+7 D
24353+F+7 C5D :<;+7 3 = ;42 > ?�E$A J > B�A J 2 I)7 ; :<F+7 D
24353+F+7 C59 :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 ;+7 I :G2�7 ;
2435353)7 D5D :<;+7 3 = ;42 > ?�E$A K > B�A K 2 ;+7 I :G2�7 9
2435353)7 D59 :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 3)7 8 :<F+7 :
2435353)7 :GD :<;+7 3 = ;42 > ?�E$A ? > B�A ? 2 I)7 : :G2�7 8
2435353)7 :G9 :<;+7 3 = ;42 > ?�E$A J > B�A J 2 3)7 I :<F+7 D
2435353)7 25D :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 ;+7 2 :G2�7 ;
2435353)7 259 :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 9�7 D :<F+7 :
2435353)7 F4D :<;+7 3 = ;42 > ?�E$A J > B�A J 2 9�7 F :<F+7 D
2435353)7 F49 :<;+7 3 = ;42 > ?�E$A ? > B�A ? 2 3)7 8 :G2�7 8
2435353)7 36D :<;+7 3 = ;42 > ?�E$A J > B�A J 2 I)7 D :<F+7 D
2435353)7 369 :<;+7 3 = ;42 > ?�E$A @ > B�A @ 2 ;+7 : :G2�7 ;
2435353)7 95D :<;+7 3 = ;42 > ?�E$A 1 > B�A 1 2 I)7 F :<F+7 :
2435353)7 959 :<;+7 3 = ;42 > ?�E$A E > B�A E 2 ;+7 2 :G2�7 I
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0�1

2435353)6 748 9:7+6 3 ; 742 < =�>$? 1 < @�? 1 2 7+6 8 9:A+6 8
2435353)6 74B 9:7+6 3 ; 742 < =�>$? 0 < @�? 0 2 C)6 2 9:A+6 2
2435353)6 CD8 9:7+6 3 ; 742 < =�=$? 1 < 1 ? 1 2 B�6 B 9E3)6 8
2435353)6 CDB 9:7+6 3 ; 742 < =�=$? F < 1 ? F 2 7+6 C 9E3)6 9
2435353)6 G�8 9:7+6 3 ; 742 < =�=$? H < 1 ? H 2 3)6 C 9:A+6 B
2435353)6 G�B 9:7+6 3 ; 742 < =�=$? @ < 1 ? @ 2 C)6 7 9:A+6 I
2435353)6 I58 9:7+6 3 ; 742 < =�=$? 1 < 1 ? 1 2 7+6 I 9E3)6 8
2435353)6 I5B 9:7+6 3 ; 742 < =�=$? F < 1 ? F 2 B�6 C 9E3)6 9
24353DB�6 858 9:7+6 3 ; 742 < =�=$? > < 1 ? > 2 B�6 G 9:A+6 C
24353DB�6 85B 9:7+6 3 ; 742 < =�=$? H < 1 ? H 2 C)6 7 9:A+6 B
24353DB�6 9J8 9:7+6 3 ; 742 < =�=$? F < 1 ? F 2 7+6 2 9E3)6 9
24353DB�6 9JB 9:7+6 3 ; 742 < =�=$? @ < 1 ? @ 2 C)6 2 9:A+6 I
24353DB�6 258 9:7+6 3 ; 742 < =�=$? @ < 1 ? @ 2 B�6 A 9:A+6 I
24353DB�6 25B 9:7+6 3 ; 742 < =�=$? F < 1 ? F 2 C)6 8 9E3)6 9
24353DB�6 A48 9:7+6 3 ; 742 < =�=$? 0 < 1 ? 0 2 B�6 3 9E3)6 2
24353DB�6 A4B 9:7+6 3 ; 742 < =�=$? K < 1 ? K 2 B�6 G 9:A+6 7
24353DB�6 3D8 9:7+6 3 ; 742 < =�=$? L < 1 ? L 2 B�6 3 9E3)6 A
24353DB�6 3DB 9:7+6 3 ; 742 < =�=$? L < 1 ? L 2 3)6 G 9E3)6 A
24353DB�6 B58 9:7+6 3 ; 742 < =�>$? F < @�? F 2 C)6 G 9:A+6 9
24353DB�6 B5B 9:7 6 3 ; 742 < =�=$? 1 < 1 ? 1 2 B�6 7 9E3)6 8
24353DB�6 748 9:7+6 3 ; 742 < =�=$? 1 < 1 ? 1 2 B�6 I 9E3)6 8
24353DB�6 74B 9:7+6 3 ; 742 < =�>$? 0 < @�? 0 2 C)6 G 9:A+6 2
24353DB�6 CD8 9:7+6 3 ; 742 < =�>$? 1 < @�? 1 2 3)6 I 9:A+6 8
24353DB�6 CDB 9:7+6 3 ; 742 < =�>$? = < @�? = 2 7+6 G 9J2�6 G
24353DB�6 G�8 9:7+6 3 ; 742 < =�>$? 1 < @�? 1 2 C)6 G 9:A+6 8
24353DB�6 G�B 9:7+6 3 ; 742 < =�=$? K < 1 ? K 2 C)6 G 9:A+6 7
24353DB�6 I58 9:7+6 3 ; 742 < =�=$? @ < 1 ? @ 2 C)6 A 9:A+6 I
24353DB�6 I5B 9:7+6 3 ; 742 < =�=$? 0 < 1 ? 0 2 3)6 I 9E3)6 2
24353+7+6 858 9:7+6 3 ; 742 < =�=$? > < 1 ? > 2 7+6 2 9:A+6 C
24353+7+6 85B 9:7+6 3 ; 742 < =�>$? K < @�? K 2 B�6 3 9J2�6 7
24353+7+6 9J8 9:7+6 3 ; 7 2 < =�K)? F < =$? F 2 C)6 G 9J2�6 9
24353+7+6 9JB 9:7+6 3 ; 742 < =�K)? @ < =$? @ 2 7+6 8 959*6 I
24353+7+6 258 9:7+6 3 ; 742 < =�K)? L < =$? L 2 7+6 A 9J2�6 A
24353+7+6 25B 9:7+6 3 ; 742 < =�>$? > < @�? > 2 C)6 2 9J2�6 C
24353+7+6 A48 9:7+6 3 ; 742 < =�K)? F < =$? F 2 3)6 7 9J2�6 9
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0�1

24353+6+7 849 :;6+7 3 < 642 = >�?)@ A = >$@ A 2 3)7 6 :B2�7 C
24353+6+7 3DC :;6+7 3 < 642 = >�?)@ E = >$@ E 2 9�7 8 :B2�7 :
24353+6+7 3D9 :;6+7 3 < 642 = >�?)@ 1 = >$@ 1 2 6+7 F :5:*7 G
24353+6+7 95C :;6+7 3 < 642 = >�?)@ A = >$@ A 2 6+7 3 :B2�7 C
24353+6+7 959 :;6+7 3 < 642 = >�?)@ H = >$@ H 2 6+7 C :5:*7 F
24353+6+7 64C :;6+7 3 < 642 = >�?)@ 1 = >$@ 1 2 F)7 3 :5:*7 G
24353+6+7 649 :;6+7 3 < 642 = >�H$@ A = 1 @ A 2 9�7 6 :;8+7 C
24353+6+7 FDC :;6+7 3 < 642 = >�H$@ 1 = 1 @ 1 2 9�7 F :B2�7 G
24353+6+7 FD9 :;6+7 3 < 642 = >�H$@ A = 1 @ A 2 F)7 8 :;8+7 C
24353+6+7 I�C :;6+7 3 < 642 = >�?)@ J = >$@ J 2 9�7 F :B2�7 3
24353+6+7 I�9 :;6+7 3 < 642 = >�H$@ A = 1 @ A 2 6+7 C :;8+7 C
24353+6+7 G5C :;6+7 3 < 642 = >�H$@ 1 = 1 @ 1 2 6+7 C :B2�7 G
24353 6+7 G59 :;6+7 3 < 642 = >�>$@ A = AK@ A 2 6+7 9 :L3)7 C
243535F)7 C5C :;6+7 3 < 642 = >�>$@ E = AK@ E 2 F)7 9 :L3)7 :
243535F)7 C59 :;6+7 3 < 642 = >�>$@ ? = AK@ ? 2 3)7 G :;8+7 6
243535F)7 :BC :;6+7 3 < 642 = > 1 @ H = E$@ H 2 6+7 3 :L3)7 F
243535F)7 :B9 :;6+7 3 < 642 = > 1 @ E = E$@ E 2 F)7 2 :B9�7 :
243535F)7 25C :;6+7 3 < 642 = > 1 @ A = E$@ A 2 6+7 G :B9�7 C
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24365+968 M4: ;<7+8 3 = 742 > ?�?$A @ > @BA @ 2 E)8 2 ;I3)8 :
24365+968 M45 ;<7+8 3 = 742 > ?�?$A C > @BA C 2 E)8 ; ;<M+8 7
24365+968 36: ;<7+8 3 = 742 > ?�N$A @ > L�A @ 2 E)8 3 ;<M+8 :
24365+968 365 ;<7+8 3 = 742 > ?�?$A C > @BA C 2 3)8 E ;<M+8 7
24365+968 5H: ;<7+8 3 = 742 > ?�N$A 0 > L�A 0 2 7+8 E ;<M+8 ;
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021

35476+879 6:6 ;=<+9 4 > <53 ? @�A$B 0 ? C�B 0 3 <+9 6 ;=D+9 ;
35476+879 <5E ;=<+9 4 > <53 ? @�A$B C ? C�B C 3 6�9 F ;G3�9 F
35476+879 <56 ;=<+9 4 > <53 ? @�A$B H ? C�B H 3 I)9 4 ;=D+9 E
35476+879 I7E ;=<+9 4 > <53 ? @�A$B J ? C�B J 3 <+9 D ;G3�9 <
35476+879 I76 ;=<+9 4 > <53 ? @�J)B 0 ? @$B 0 3 4)9 6 ;G3�9 ;
35476+879 8�E ;=<+9 4 > <53 ? @�A$B @ ? C�B @ 3 I)9 F ;G3�9 8
35476+879 8�6 ;=<+9 4 > <53 ? @�A$B H ? C�B H 3 4)9 < ;=D+9 E
35476+879 F:E ;=<+9 4 > <53 ? @�A$B A ? C�B A 3 6�9 ; ;G3�9 I
35476+879 F:6 ;=<+9 4 > <53 ? @�A$B H ? C�B H 3 <+9 D ;=D+9 E
35476:F�9 E:E ;=<+9 4 > <53 ? @�A$B J ? C�B J 3 I)9 D ;G3�9 <
35476:F�9 E:6 ;=<+9 4 > <53 ? @�A$B @ ? C�B @ 3 6�9 D ;G3�9 8
35476:F�9 ;GE ;=<+9 4 > <53 ? @�J)B C ? @$B C 3 <+9 D ;:;*9 F
35476:F�9 ;G6 ;=<+9 4 > <53 ? @�J)B 0 ? @$B 0 3 I)9 F ;G3�9 ;
35476:F�9 3:E ;=<+9 4 > <53 ? @�J)B 0 ? @$B 0 3 I)9 I ;G3�9 ;
35476:F�9 3:6 ;=<+9 4 > <53 ? @�J)B 1 ? @$B 1 3 <+9 I ;G3�9 D
35476:F�9 D5E ;=<+9 4 > <53 ? @�A$B K ? C�B K 3 <+9 8 ;=D+9 3
35476:F�9 D56 ;=<+9 4 > <53 ? @�J)B A ? @$B A 3 I)9 8 ;:;*9 I
35476:F�9 47E ;=<+9 4 > <53 ? @�J)B H ? @$B H 3 6�9 ; ;G3�9 E
35476:F�9 476 ;=<+9 4 > <53 ? @�J)B @ ? @$B @ 3 6�9 3 ;:;*9 8
35476:F�9 6:E ;=<+9 4 > <53 ? @�J)B A ? @$B A 3 <+9 F ;:;*9 I
35476:F�9 6:6 ;=<+9 4 > <53 ? @�J)B H ? @$B H 3 4)9 < ;G3�9 E
35476:F�9 <5E ;=<+9 4 > <53 ? @�L$B H ? A$B H 3 I)9 E ;:;*9 E
35476:F�9 <56 ;=<+9 4 > <53 ? @�J)B J ? @$B J 3 I)9 < ;:;*9 <
35476:F�9 I7E ;=<+9 4 > <53 ? @�J)B C ? @$B C 3 I)9 I ;:;*9 F
35476:F�9 I76 ;=<+9 4 > <53 ? @�L$B 0 ? A$B 0 3 <+9 F ;:;*9 ;
35476:F�9 8�E ;=<+9 4 > <53 ? @�J)B A ? @$B A 3 6�9 ; ;:;*9 I
35476:F�9 8�6 ;=<+9 4 > <53 ? @�J)B J ? @$B J 3 6�9 E ;:;*9 <
35476:F�9 F:E ;=<+9 4 > <53 ? @�A$B @ ? C�B @ 3 <+9 < ;G3�9 8
35476:F�9 F:6 ;=<+9 4 > <53 ? @�A$B @ ? C�B @ 3 <+9 D ;G3�9 8
354+<5E�9 E:E ;=<+9 4 > <53 ? @�J)B J ? @$B J 3 4)9 < ;:;*9 <
354+<5E�9 E:6 ;=<+9 4 > <53 ? @�A$B J ? C�B J 3 I)9 6 ;G3�9 <
354+<5E�9 ;GE ;=<+9 4 > <53 ? @�A$B 1 ? C�B 1 3 6�9 I ;=D+9 D
354+<5E�9 ;G6 ;=<+9 4 > <53 ? @�A$B @ ? C�B @ 3 I)9 E ;G3�9 8
354+<5E�9 3:E ;=<+9 4 > <53 ? @�A$B J ? C�B J 3 I)9 3 ;G3�9 <
354+<5E�9 3:6 ;=<+9 4 > <53 ? @�A$B K ? C�B K 3 <+9 3 ;=D+9 3
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0+1

243+546�7 846 9:5+7 3 ; 542 < =�>$? @ < A�? @ 2 B�7 3 9C2�7 B
243+546�7 84B 9:5 7 3 ; 542 < =�>$? 1 < A�? 1 2 3)7 D 9:8+7 2
243+546�7 3E6 9:5+7 3 ; 542 < =�F)? G < =$? G 2 5+7 9 9C2�7 6
243+546�7 3EB 9:5+7 3 ; 542 < =�F)? = < =$? = 2 5+7 H 9I9*7 J
243+546�7 BI6 9:5+7 3 ; 542 < =�F)? > < =$? > 2 D)7 B 9I9*7 D
243+546�7 BIB 9:5+7 3 ; 542 < =�@$? 1 < >$? 1 2 B�7 J 9I9*7 2
243+546�7 546 9:5+7 3 ; 542 < =�F)? 0 < =$? 0 2 5+7 8 9C2�7 9
243+546�7 54B 9:5+7 3 ; 542 < =�F)? 0 < =$? 0 2 5+7 5 9C2�7 9
243+546�7 DE6 9:5+7 3 ; 542 < =�F)? 1 < =$? 1 2 5+7 6 9C2�7 2
243+546�7 DEB 9:5+7 3 ; 542 < =�>$? = < A�? = 2 5+7 6 9C2�7 J
243+546�7 J�6 9:5+7 3 ; 542 < =�>$? F < A�? F 2 5+7 J 9C2�7 5
243+546�7 J�B 9:5+7 3 ; 542 < =�F)? G < =$? G 2 5+7 5 9C2�7 6
243+546�7 HI6 9:5+7 3 ; 5 2 < =�F)? F < =$? F 2 5+7 2 9I9*7 5
243+546�7 HIB 9:5+7 3 ; 542 < =�>$? F < A�? F 2 B�7 H 9C2�7 5
243+5�9*7 6I6 9:5+7 3 ; 542 < =�>$? > < A�? > 2 5+7 2 9C2�7 D
243+5�9*7 6IB 9:5+7 3 ; 542 < =�>$? = < A�? = 2 D)7 B 9C2�7 J
243+5�9*7 9C6 9:5+7 3 ; 542 < =�F)? > < =$? > 2 5+7 6 9I9*7 D
243+5�9*7 9CB 9:5+7 3 ; 542 < =�>$? > < A�? > 2 B�7 J 9C2�7 D
243+5�9*7 2I6 9:5+7 3 ; 542 < =�>$? A < A�? A 2 B�7 D 9C2�7 H
243+5�9*7 2IB 9:5+7 3 ; 542 < =�>$? = < A�? = 2 D)7 6 9C2�7 J
243+5�9*7 846 9:5+7 3 ; 542 < =�>$? @ < A�? @ 2 B�7 6 9C2�7 B
243+5�9*7 84B 9:5+7 3 ; 542 < =�>$? G < A�? G 2 B�7 2 9:8+7 6
243+5�9*7 3E6 9:5+7 3 ; 542 < =�F)? A < =$? A 2 D)7 D 9I9*7 H
243+5�9*7 3EB 9:5+7 3 ; 542 < =�@$? > < >$? > 2 D)7 6 9C6�7 D
243+5�9*7 BI6 9:5+7 3 ; 542 < =�@$? 1 < >$? 1 2 5+7 2 9I9*7 2
243+5�9*7 BIB 9:5+7 3 ; 542 < >�K$? F < F)? F 2 D)7 9 H�7 5
243+5�9*7 546 9:5+7 3 ; 542 < >�K$? = < F)? = 2 5+7 6 H�7 J
243+5�9*7 54B 9:5+7 3 ; 542 < >�K$? A < F)? A 2 5+7 8 H�7 H
243+5�9*7 DE6 9:5+7 3 ; 542 < >�K$? F < F)? F 2 5+7 2 H�7 5
243+5�9*7 DEB 9:5+7 3 ; 542 < >MLI? G < @$? G 2 B�7 D H�7 6
243+5�9*7 J�6 9:5+7 3 ; 542 < >�K$? = < F)? = 2 3)7 D H�7 J
243+5�9*7 J�B 9:5+7 3 ; 542 < >�K$? F < F)? F 2 5+7 J H�7 5
243+5�9*7 HI6 9:5+7 3 ; 542 < >�K$? 1 < F)? 1 2 B�7 J 9C6�7 2
243+5�9*7 HIB 9:5+7 3 ; 542 < =�@$? 1 < >$? 1 2 B�7 J 9I9*7 2
243+542�7 6I6 9:5+7 3 ; 542 < =�@$? F < >$? F 2 B�7 6 9C6�7 5
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0�0

132+431�5 687 9:4+5 2 ; 431 < =�>$? @ < A$? @ 1 B)5 C 989*5 1
132+431�5 9D6 9:4+5 2 ; 431 < A�E$? = < F)? = 1 7�5 9 G�5 C
132+431�5 9D7 9:4+5 2 ; 431 < A�E$? A < F)? A 1 7�5 7 G�5 B
132+431�5 186 9:4+5 2 ; 431 < A�E$? @ < F)? @ 1 B)5 G 9D6�5 1
132+431�5 187 9:4+5 2 ; 431 < A�E$? = < F)? = 1 4+5 G G�5 C
132+431�5 H36 9:4+5 2 ; 431 < A�E$? @ < F)? @ 1 B)5 4 9D6�5 1
132+431�5 H37 9:4+5 2 ; 431 < A�E$? I < F)? I 1 4+5 C 9D6�5 H
132+431�5 2J6 9:4+5 2 ; 431 < A�E$? > < F)? > 1 4+5 C G�5 7
132+431�5 2J7 9:4+5 2 ; 431 < A�E$? @ < F)? @ 1 7�5 B 9D6�5 1
132+431�5 786 9:4+5 2 ; 431 < =�>$? K < A$? K 1 B)5 4 989*5 6
132+431�5 787 9:4+5 2 ; 431 < =�>$? = < A$? = 1 2)5 G 9D6�5 C
132+431�5 436 9:4+5 2 ; 431 < =�>$? F < A$? F 1 4+5 4 9D6�5 4
132+431�5 437 9:4+5 2 ; 431 < =�>$? 0 < A$? 0 1 4+5 9 989*5 9
132+431�5 BJ6 9:4+5 2 ; 431 < =�>$? F < A$? F 1 B)5 B 9D6�5 4
132+431�5 BJ7 9:4+5 2 ; 431 < A�E$? @ < F)? @ 1 7�5 9 9D6�5 1
132+431�5 C�6 9:4+5 2 ; 431 < =�>$? 0 < A$? 0 1 B)5 1 989*5 9
132+431�5 C�7 9:4+5 2 ; 431 < =�F)? K < =$? K 1 B)5 9 9D1�5 6
132+431�5 G86 9:4+5 2 ; 431 < =�F)? 0 < =$? 0 1 B)5 2 9D1�5 9
132+431�5 G87 9:4+5 2 ; 431 < =�F)? F < =$? F 1 7�5 1 989*5 4
132+48H+5 686 9:4+5 2 ; 431 < =�A$? L < L�? L 1 B)5 B 9D1�5 G
132+48H+5 687 9:4+5 2 ; 431 < =�A$? F < L�? F 1 7�5 H 9D1�5 4
132+48H+5 9D6 9:4+5 2 ; 431 < =�A$? @ < L�? @ 1 B)5 2 9:H+5 1
132+48H+5 9 7 9:4+5 2 ; 431 < =�A$? = < L�? = 1 4+5 B 9D1�5 C
132+48H+5 186 9:4+5 2 ; 431 < =�A$? F < L�? F 1 B)5 7 9D1�5 4
132+48H+5 187 9:4+5 2 ; 431 < =�F)? F < =$? F 1 B)5 7 989*5 4
132+48H+5 H36 9:4+5 2 ; 431 < =�F)? 0 < =$? 0 1 7�5 C 9D1�5 9
132+48H+5 H37 9:4+5 2 ; 431 < =�F)? L < =$? L 1 B)5 C 989*5 G
132+48H+5 2J6 9:4+5 2 ; 431 < =�F)? A < =$? A 1 B)5 C 989*5 B
132+48H+5 2J7 9:4+5 2 ; 431 < =�A$? = < L�? = 1 7�5 1 9D1�5 C
132+48H+5 786 9:4+5 2 ; 431 < =�A$? I < L�? I 1 B)5 G 9:H+5 H
132+48H+5 787 9:4+5 2 ; 431 < =�A$? 0 < L�? 0 1 2)5 C 9:H+5 9
132+48H+5 436 9:4+5 2 ; 431 < =�A$? 0 < L�? 0 1 2)5 C 9:H+5 9
132+48H+5 437 9:4+5 2 ; 431 < =�A$? L < L�? L 1 4+5 6 9D1�5 G
132+48H+5 BJ6 9:4+5 2 ; 431 < =�A$? F < L�? F 1 4+5 G 9D1�5 4
132+48H+5 BJ7 9:4+5 2 ; 431 < =�F)? F < =$? F 1 B)5 4 989*5 4
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0+1

243+576+8 9�: ;<5+8 3 = 542 > ?�@$A 1 > B�A 1 2 C�8 C ;<6+8 :
243+576+8 9�C ;<5+8 3 = 542 > ?�@$A B > B�A B 2 3)8 D ;E2�8 D
243+576+8 D7: ;<5+8 3 = 542 > ?�@$A F > B�A F 2 G)8 : ;E2�8 5
243+576+8 D7C ;<5+8 3 = 542 > ?�@$A 1 > B�A 1 2 G)8 ; ;<6+8 :
243+5�3)8 :7: ;<5+8 3 = 542 > ?�@$A B > B�A B 2 G)8 G ;E2�8 D
243+5�3)8 :7C ;<5+8 3 = 542 > ?�@$A @ > B�A @ 2 5+8 6 ;E2�8 G
243+5�3)8 ;E: ;<5+8 3 = 542 > ?�@$A ? > B�A ? 2 C�8 9 ;E2�8 9
243+5�3)8 ;EC ;<5+8 3 = 542 > ?�F)A 1 > ?$A 1 2 G)8 2 ;E2�8 :
243+5�3)8 27: ;<5+8 3 = 542 > ?�F)A 1 > ?$A 1 2 C�8 3 ;E2�8 :
243+5�3)8 27C ;<5+8 3 = 542 > ?�@$A @ > B�A @ 2 3)8 5 ;E2�8 G
243+5�3)8 64: ;<5+8 3 = 542 > ?�@$A 0 > B�A 0 2 3)8 5 ;<6+8 ;
243+5�3)8 64C ;<5+8 3 = 542 > ?�F)A ? > ?$A ? 2 G)8 : ;7;*8 9
243+5�3)8 3H: ;<5+8 3 = 542 > ?�@$A 1 > B�A 1 2 G)8 G ;<6+8 :
243+5�3)8 3HC ;<5+8 3 = 542 > ?�F)A F > ?$A F 2 C�8 3 ;7;*8 5
243+5�3)8 C7: ;<5+8 3 = 542 > ?�@$A I > B�A I 2 5+8 ; ;E2�8 C
243+5�3)8 C7C ;<5+8 3 = 542 > ?�@$A 1 > B�A 1 2 5+8 : ;<6+8 :
243+5�3)8 54: ;<5+8 3 = 542 > ?�@$A ? > B�A ? 2 5+8 : ;E2�8 9
243+5�3)8 54C ;<5+8 3 = 542 > ?�@$A F > B�A F 2 G)8 3 ;E2�8 5
243+5�3)8 GH: ;<5+8 3 = 542 > ?�F)A 1 > ?$A 1 2 C�8 ; ;E2�8 :
243+5�3)8 GHC ;<5+8 3 = 542 > ?�@$A 0 > B�A 0 2 5+8 : ;<6+8 ;
243+5�3)8 9�: ;<5+8 3 = 542 > ?�@$A I > B�A I 2 5+8 C ;E2�8 C
243+5�3)8 9�C ;<5+8 3 = 542 > ?�F)A B > ?$A B 2 3)8 5 ;7;*8 D
243+5�3)8 D7: ;<5+8 3 = 542 > ?�?$A F > 1 A F 2 3)8 9 ;<6+8 5
243+5�3)8 D7C ;<5+8 3 = 542 > ?�?$A I > 1 A I 2 5+8 ; ;<6+8 C
243+54C�8 :7: ;<5+8 3 = 542 > ?�?$A J > 1 A J 2 C�8 : ;K3)8 2
243+54C�8 :7C ;<5+8 3 = 542 > ?�?$A 1 > 1 A 1 2 C�8 3 ;K3)8 :
243+54C 8 ;E: ;<5+8 3 = 542 > ?�?$A ? > 1 A ? 2 5+8 ; ;<6+8 9
243+54C�8 ;EC ;<5+8 3 = 542 > ?�@$A @ > B�A @ 2 G)8 5 ;E2�8 G
243+54C�8 27: ;<5+8 3 = 542 > ?�?$A B > 1 A B 2 3)8 G ;<6+8 D
243+54C�8 27C ;<5+8 3 = 542 > ?�?$A B > 1 A B 2 3)8 9 ;<6+8 D
243+54C�8 64: ;<5+8 3 = 542 > ?�?$A J > 1 A J 2 5+8 : ;K3)8 2
243+54C�8 64C ;<5+8 3 = 542 > ?�@$A F > B�A F 2 C�8 2 ;E2�8 5
243+54C�8 3H: ;<5+8 3 = 542 > ?�?$A B > 1 A B 2 G)8 5 ;<6+8 D
243+54C�8 3HC ;<5+8 3 = 542 > ?�@$A B > B�A B 2 G)8 C ;E2�8 D
243+54C�8 C7: ;<5+8 3 = 542 > ?�@$A J > B�A J 2 5+8 3 ;<6+8 2
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0)1

243+546�7 686 9:5+7 3 ; 542 < =�=$> = < ?@> = 2 6�7 5 9:A+7 B
243+546�7 54C 9:5+7 3 ; 542 < =�D$> ? < 1 > ? 2 5+7 3 9:A+7 C
243+546�7 546 9 5+7 3 ; 542 < =�D$> E < 1 > E 2 6�7 B 9:A+7 2
243+546�7 FGC 9:5+7 3 ; 542 < =�D$> H < 1 > H 2 6�7 6 9I2�7 6
243+546�7 FG6 9:5+7 3 ; 542 < =�D$> 0 < 1 > 0 2 3)7 5 9:A+7 9
243+546�7 B�C 9:5+7 3 ; 542 < =�D$> E < 1 > E 2 6�7 C 9:A+7 2
243+546�7 B�6 9:5+7 3 ; 542 < =�=$> J < ?@> J 2 6�7 F 9:A+7 5
243+546�7 K8C 9:5+7 3 ; 542 < =�D$> 1 < 1 > 1 2 3)7 F 9I2�7 K
243+546�7 K86 9:5+7 3 ; 542 < =�=$> J < ?@> J 2 6�7 3 9:A+7 5
243+585+7 C8C 9:5+7 3 ; 542 < =�D$> J < 1 > J 2 F)7 2 9I2�7 5
243+585+7 C86 9:5+7 3 ; 542 < =�D$> J < 1 > J 2 5+7 9 9I2�7 5
243+585+7 9IC 9:5+7 3 ; 542 < =�D$> 0 < 1 > 0 2 F)7 2 9:A+7 9
243+585+7 9I6 9:5+7 3 ; 542 < =�J)> 1 < =$> 1 2 5+7 A 989*7 K
243+585+7 28C 9:5+7 3 ; 542 < =�J)> E < =$> E 2 BG7 C 9I2�7 2
243+585+7 286 9:5+7 3 ; 542 < =�=$> H < ?@> H 2 5+7 2 9:A+7 6
243+585+7 A4C 9:5+7 3 ; 542 < =�D$> D < 1 > D 2 5+7 F 9I2�7 F
243+585+7 A46 9:5+7 3 ; 542 < =�D$> J < 1 > J 2 5+7 C 9I2�7 5
243+585+7 3GC 9:5+7 3 ; 542 < =�J)> = < =$> = 2 5+7 C 989*7 B
243+585+7 3G6 9:5+7 3 ; 542 < =�J)> 0 < =$> 0 2 6�7 6 9I2�7 9
243+585+7 68C 9:5+7 3 ; 542 < =�D$> H < 1 > H 2 5+7 5 9I2�7 6
243+585+7 686 9:5+7 3 ; 542 < =�J)> ? < =$> ? 2 F)7 6 9I2�7 C
243+585+7 54C 9:5+7 3 ; 542 < =�J)> 1 < =$> 1 2 5+7 9 989*7 K
243+585+7 546 9:5+7 3 ; 542 < =�J)> 0 < =$> 0 2 F)7 9 9I2�7 9
243+585+7 FGC 9:5+7 3 ; 542 < =�J)> = < =$> = 2 3)7 K 989*7 B
243+585+7 FG6 9:5+7 3 ; 542 < =�J > H < =$> H 2 3)7 K 989*7 6
243+585+7 B�C 9:5+7 3 ; 542 < =�J)> ? < =$> ? 2 BG7 C 9I2�7 C
243+585+7 B�6 9:5+7 3 ; 542 < =�J)> ? < =$> ? 2 F)7 6 9I2�7 C
243+585+7 K8C 9:5+7 3 ; 542 < =�J)> 1 < =$> 1 2 6�7 K 989*7 K
243+585+7 K86 9:5+7 3 ; 542 < =�D$> ? < 1 > ? 2 F)7 C 9:A+7 C
243+5�F)7 C8C 9:5+7 3 ; 542 < =�D$> 0 < 1 > 0 2 F)7 9 9:A+7 9
243 5�F)7 C86 9:5+7 3 ; 542 < =�D$> J < 1 > J 2 6�7 3 9I2�7 5
243+5�F)7 9IC 9:5+7 3 ; 542 < =�=$> J < ?@> J 2 F)7 9 9:A+7 5
243+5�F)7 9I6 9:5+7 3 ; 542 < = 1 > 0 < 0 > 0 2 5+7 F 9I6�7 9
243+5�F)7 28C 9:5+7 3 ; 542 < = 1 > ? < 0 > ? 2 6�7 9 9I6�7 C
243+5�F)7 286 9:5+7 3 ; 542 < =�=$> 0 < ?@> 0 2 F)7 5 9L3)7 9
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0�1

243+5�6)7 849 :;5+7 3 < 542 = 1�1$> ? = @ > ? 2 6)7 6 :;8+7 5
243+5�6)7 84A :;5+7 3 < 542 = 1�1$> B = @ > B 2 5+7 5 :C3)7 2
243+5�6)7 3D9 :;5+7 3 < 542 = 1)E�> F = 0$> F 2 3)7 5 :C3)7 6
243+5�6)7 3DA :;5+7 3 < 542 = 1)E�> 0 = 0$> 0 2 6)7 8 :GA�7 :
243+5�6)7 AH9 :;5+7 3 < 542 = 1 @ > ? = BI> ? 2 6)7 J :GA�7 5
243+5�6)7 AHA :;5+7 3 < 542 = 1 @ > 0 = BI> 0 2 6)7 2 :;5+7 :
243+5�6)7 549 :;5+7 3 < 542 = 1 @ > F = BI> F 2 A�7 3 :GA�7 6
243+5�6)7 54A :;5+7 3 < 542 = 1 @ > ? = BI> ? 2 A�7 3 :GA�7 5
243+5�6)7 6D9 :;5+7 3 < 542 = 1 @ > B = BI> B 2 5+7 A :;5+7 2
243+5�6)7 6DA :;5+7 3 < 542 = 1�0$> F = K > F 2 6)7 6 :;5+7 6
243+5�6)7 J�9 :;5+7 3 < 542 = 1�0$> L = K > L 2 3)7 6 :;5+7 A
243+5�6)7 J�A :;5+7 3 < 542 = 1)E�> K = 0$> K 2 5+7 5 :GA�7 8
243+5�6)7 MH9 :;5+7 3 < 542 = 1 @ > 1 = BI> 1 2 6)7 2 :GA�7 J
243+5�6)7 MHA :;5+7 3 < 542 = 1 @ > ? = BI> ? 2 6)7 : :GA�7 5
243+5DJD7 9H9 :;5+7 3 < 542 = 1 @ > 1 = BI> 1 2 5+7 A :GA�7 J
243+5DJD7 9HA :;5+7 3 < 542 = 1�0$> L = K > L 2 A�7 6 :;5+7 A
243+5DJD7 :G9 :;5+7 3 < 542 = 1+BI> ? = N > ? 2 A�7 6 :C6)7 5
243+5DJD7 :GA :;5+7 3 < 542 = 1�0$> B = K > B 2 6)7 3 :C6)7 2
243+5DJD7 2H9 :;5+7 3 < 542 = 1�0$> ? = K > ? 2 6)7 9 :;5+7 5
243+5DJD7 2HA :;5+7 3 < 542 = 1�0$> ? = K > ? 2 A�7 J :;5+7 5
243+5DJD7 849 :;5+7 3 < 542 = 1�0$> ? = K > ? 2 6)7 A :;5+7 5
243+5DJD7 84A :;5+7 3 < 542 = 1�0$> E = K > E 2 A�7 9 :;5+7 M
243+5DJD7 3D9 :;5+7 3 < 542 = 1 @ > @ = BI> @ 2 3)7 5 : 5+7 9
243+5DJD7 3DA :;5+7 3 < 542 = 1 K > @ N > 1 2 5+7 5 :GM�7 9
243+5DJD7 AH9 :;5+7 3 < 542 = 1�0$> E = K > E 2 6)7 2 :;5+7 M
243+5DJD7 AHA :;5+7 3 < 542 = 1+BI> @ = N > @ 2 A�7 2 :OJD7 9
243+5DJD7 549 :;5+7 3 < 542 = 1+BI> B = N > B 2 5+7 M :OJD7 2
243+5DJD7 54A :;5+7 3 < 542 = 1 K > E N > E 2 5+7 9 :OJD7 M
243+5DJD7 6D9 :;5+7 3 < 542 = 1+B > 0 = N > 0 2 3)7 6 :OJD7 :
243+5DJD7 6DA :;5+7 3 < 542 = 1+BI> ? = N > ? 2 5+7 6 :C6)7 5
243+5DJD7 J�9 :;5+7 3 < 542 = 1+BI> E = N > E 2 5+7 9 :C6)7 M
243+5DJD7 J�A :;5+7 3 < 542 = 1 K > ? N > B 2 6)7 : :OJD7 5
243+5DJD7 MH9 :;5+7 3 < 542 = 1 K > 0 N > F 2 A�7 : :GM�7 :
243+5DJD7 MHA :;5+7 3 < 542 = 1 K > E N > E 2 6)7 : :OJD7 M
243+54M�7 9H9 :;5+7 3 < 542 = 1 N > E K > E 2 3)7 M :GM�7 M
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243+546�7 8:9 ;<5+7 3 = 542 > ?�@$A 1 B A 0 2 5+7 2 ;C6�7 D
243+546�7 ;C8 ;<5+7 3 = 542 > ?�@$A E B A F 2 3)7 6 2:8�7 2
243+546�7 ;C9 ;<5+7 3 = 542 > ?�@$A F B A E 2 D)7 ; ;C6�7 5
243+546�7 2:8 ;<5+7 3 = 542 > G+H$A I EJA ? 2 D)7 5 2$;*7 8
243+546�7 2:9 ;<5+7 3 = 542 > G+H$A H EJA B 2 D)7 K 2:8�7 9
243+546�7 K48 ;<5+7 3 = 542 > ?�@$A E B A F 2 D)7 L 2:8�7 2
243+546�7 K49 ;<5+7 3 = 542 > G+H$A ? EJA I 2 9�7 5 2:8�7 L
243+546�7 3M8 ;<5+7 3 = 542 > G)F)A 1 0 A 0 2 3)7 6 2$;*7 D
243+546�7 3M9 ;<5+7 3 = 542 > G)F)A F 0 A E 2 9�7 3 2$;*7 5
243+546�7 9:8 ;<5+7 3 = 542 > G)F)A 0 0 A 1 2 D)7 K 2:2�7 ;
243+546�7 9:9 ;<5+7 3 = 542 > G 1 A I IJA ? 2 3)7 9 2MK+7 8
243+546�7 548 ;<5+7 3 = 542 > G 1 A G IJA G 2 5+7 2 2:2�7 6
243+546�7 549 ;<5+7 3 = 542 > G 1 A @ G�A @ 2 D)7 6 2MK+7 3
243+546�7 DM8 ;<5+7 3 = 542 > G 1 A ? IJA I 2 5+7 6 2:2�7 L
243+546�7 DM9 ;<5+7 3 = 542 > G+?$A E G�A F 2 5+7 3 243)7 2
243+546�7 L�8 ;<5+7 3 = 542 > G 1 A 0 IJA 1 2 5+7 L 2MK+7 ;
243+546�7 L�9 ;<5+7 3 = 542 > G+?$A 1 G�A 0 2 D)7 6 2MK+7 D
243+546�7 6:8 ;<5+7 3 = 542 > G+?$A E G�A F 2 9�7 5 243)7 2
243+546�7 6:9 ;<5+7 3 = 542 > G+?$A 1 G�A 0 2 D)7 5 2MK+7 D
243:DM8�7 8:8 ;<5+7 3 = 542 > G�G�A 0 ?$A 1 2 9�7 K 2:9�7 ;
243:DM8�7 8:9 ;<5+7 3 = 542 > G�G�A E ?$A F 2 5+7 5 2:9�7 2
243:DM8�7 ;C8 ;<5+7 3 = 542 > GMIJA 1 1 A 0 2 3)7 9 2 9�7 D
243:DM8�7 ;C9 ;<5+7 3 = 542 > G�G�A E ?$A F 2 D)7 ; 2:9�7 2
243:DM8�7 2:8 ;<5+7 3 = 542 > GMIJA 0 1 A 1 2 9�7 8 2M5+7 ;
243:DM8�7 2:9 ;<5+7 3 = 542 > GMIJA E 1 A F 2 9�7 5 2M5+7 2
243:DM8�7 K48 ;<5+7 3 = 542 > GMIJA 0 1 A 1 2 9�7 ; 2M5+7 ;
243:DM8�7 K49 ;<5+7 3 = 542 > GMIJA ? 1 A I 2 5+7 K 2:9�7 L
243:DM8�7 3M8 ;<5+7 3 = 542 > GMIJA 0 1 A 1 2 5+7 K 2M5+7 ;
243:DM8�7 3M9 ;<5+7 3 = 542 > GMIJA 1 1 A 0 2 D)7 6 2:9�7 D
243:DM8�7 9:8 ;<5+7 3 = 542 > GMIJA 1 1 A 0 2 9�7 L 2:9�7 D

N
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4 5

687.9:9.; <:= >@?.A ? B C8D E F.GIH J K'L K M N,O P QSRIO T
U8V.W�V,X Y:Y Z@W X W [ \8U [ ].^IX \ _'` a b c.d e fSgId h
b8i.j�i,d k:e f@j.d j l c8b l e.gId g m'n o p q,r s tSuIr v
p8s.w�s,r tyx t@w.r w z {8p z v.uIr { m'n | p q,r w tSuIr q
p8s.w�s,r tyv t@w.r w z {8p z v.uIr { m'n | p {.r w tSuIr q
p8s.w�s,r p:x t@w.r w z {8p z v.uIr } ~'� � � �.� � �S�I� �
�8�.���,� �:� �@�.� � � �8� � �.�I� � ~'� ~ � �,� � �S�I� �
�8�.� �,� �8� �@�.� � � �8� � �.�I� � ~'� � � �,� � �S�I� �
�8�.���,� �8� �@�.� � � �8� � �.�I� � ~'� � � � � � �S�I� �
�8�.���,� �I� �@�.� � � �8� � �.�I� � ~'� � � � � � �S�I� �
�8�.���,� �I� �@�.� � � �8� � �:� � � ��� � � � � � ���,� �
�8�.���,� �:� �@�.� � � �8� � �:� � �  �¡ ¢ £ ¤ ¥ £ ¦S§I¥ ¨
£8©.ª�©,¥ ¤:¤ ¦@ª.¥ ª « ¬8£ « ¤:­ ¥ ¤ ®�¯ ° ± ²,³ ´ µ�² ³ ¶
±8·.´�·,³ ¸8¹ µ@´.³ ´ º ¸8± º »:¼ ³ ¸ ®�¯ ½ ± ¸.³ ´ µ�²,³ ²
±8·.´�·,³ ¸8» µ@´.³ ´ º ¸8± º ¸8¹ ¾�¿ À Á Â,Ã Ä Å�Ä,Ã Æ
Á8Â.Æ�Â,Ã ÄIÇ Å@Æ.Ã Æ È É8Á È É8Ç Ã Á Ê:Ë Ì Í Î,Ï Ð Ñ�Î,Ï Ñ
Í8Ò.Ð�Ò,Ï ÎIÓ Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Ñ Ê:Ë × Í Ò,Ï Ø Ñ�Î,Ï Í
Í8Ò.Ð�Ò,Ï Ù�Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Ñ Ê:Ë × Í Õ.Ï Í Ñ�Î,Ï Í
Í8Ò.Ð�Ò,Ï Ù�Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Ó Ê:Ë Ú Í Ò Ï Ù Ñ@Õ.Ï Ù
Í8Ò.Ð�Ò,Ï Ø:Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Ñ Ê:Ë × Í Ó Ï Ó Ñ�Î,Ï Í
Í8Ò.Ð�Ò,Ï Ø:Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ø Û�Ë Ê Í Î,Ï Ö Ñ�Î,Ï Ò
Í8Ò.Ð8Ó Ï Ö:Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Î Û�Ë Ü Í Ó Ï Î Ñ�Î,Ï Õ
Í8Ò.Ð8Ó Ï Ö:Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ò Û�Ë Ý Í Õ.Ï Í Ñ�Î,Ï Ø
Í8Ò.Ð8Ó Ï ÑyÖ Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Î Û�Ë Ü Í Ò,Ï Ó Ñ�Î,Ï Õ
Í8Ò.Ð8Ó Ï ÑyÓ Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Õ Û�Ë Þ Í Õ.Ï Ø Ñ�Î,Ï Î
Í8Ò.Ð8Ó Ï Í:Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ù Û�Ë Û Í Ò,Ï Î Ñ�Î,Ï Ó
Í8Ò.Ð8Ó Ï Í:Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Õ Û�Ë Þ Í Î,Ï Ø Ñ�Î,Ï Î
Í8Ò.Ð8Ó Ï Ð8Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ù Û�Ë Û Í Ò,Ï Î Ñ�Î,Ï Ó
Í8Ò.Ð8Ó Ï Ð8Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ù Û�Ë Û Í Õ.Ï Î Ñ�Î,Ï Ó
Í8Ò.Ð8Ó Ï ÒIÖ Ñ@Ð.Ï Ð Ô Õ8Í Ô Ó:Ø Ï Ù Û�Ë Û Í Ó Ï Í Ñ�Î,Ï Ó
Í8Ò.Ð8Ó Ï ÒIÓ Ñ@Ð.Ï Ð Ô Õ Í Ô Õ8Ö Ï Ð Ê:Ë ß Í Ó Ï Í Ñ�Î,Ï Ö
Í8Ò.Ð8Ó Ï Ó:Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Ð Ê:Ë ß Í Ó Ï Ù Ñ�Î,Ï Ö
Í8Ò.Ð8Ó Ï Ó:Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ8Ö Ï Õ Ê:Ë Þ Í Ò,Ï Ù Ñ@Õ.Ï Î
Í8Ò.Ð8Ó Ï Õ8Ö Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ�Ñ-Ï Ò à'Ë Ý Í ÙIÏ Ö ÑyÓ Ï Ø
Í8Ò.Ð8Ó Ï Õ8Ó Ñ@Ð.Ï Ð Ô Õ8Í Ô Õ�Ñ-Ï Ñ à'Ë × Í Ó Ï Ñ Ñ@Õ.Ï Í



��� � �����
	���
�� ������
���

������� ����� �"!$#&%(')�+*,%-! # ��.�/10

2+3

465-768�9 :<; =>7-9 7 ? @64 ? @�=,9 4 3&A B 4 8�9 4 =>@-9 =
465-768�9 :<8 =>7-9 7 ? @64 ? @�=,9 @ 3&A 2 4 :+9 C =D8�9 :
465-768�9 C�; =>7-9 7 ? @64 ? @�=,9 5 3&A E 4 @-9 8 =D8�9 F
465-768�9 C�8 =>7-9 7 ? @64 ? @�=,9 : 3&A G 4 8�9 = =D8�9 @
465-768�9 FH; =>7-9 7 ? @64 ? @�=,9 7 3&A I 4 C<9 ; =>@-9 ;
465-768�9 FH8 =>7-9 7 ? @64 ? @�=,9 4 3&A B 4 8�9 ; =>@-9 =
465-7H@-9 ;H; =>7-9 7 ? @64 ? @6;�9 : J A G 4 @-9 @ =>@-9 @
4 5-7H@-9 ;H8 =>7-9 7 ? @64 ? @6;�9 4 J A B 4 5+9 F =K:+9 =
465-7H@-9 =D; =>7-9 7 ? @64 ? @6;�9 8 J A L 4 :+9 = =>@-9 C
465-7H@-9 =D8 =>7-9 7 ? @64 ? 8HF�9 @ M A 2 4 5+9 @ =K:+9 :
465-7H@-9 4H; =>7-9 7 ? @64 ? 8HF�9 F M A J 4 @-9 4 =K:+9 5
465-7H@-9 4H8 =>7-9 7 ? @64 ? 8-C<9 4 G&A B 4 :+9 F =DF�9 =
465-7H@-9 76; =>7-9 7 ? @64 ? 8-C<9 4 G&A B 4 8�9 C =DF�9 =
465-7H@-9 768 =>7-9 7 ? @64 ? 8<@-9 : L�A G 4 :+9 5 4H;�9 @
465-7H@-9 5<; =>7-9 7 ? @64 ? 86:+9 : 2NA G 4 @-9 5 =DF�9 @
465-7H@-9 5<8 =>7-9 7 ? @64 ? 86:+9 7 2NA I 4 :+9 : 4H;�9 ;
465-7H@-9 8H; =>7-9 7 ? @64 ? 8<@-9 : L�A G 4 @-9 C 4H;�9 @
465-7H@-9 8H8 =>7-9 7 ? @64 ? 86:+9 5 2NA E 4 @-9 : =DF�9 F
465-7H@-9 @6; =>7-9 7 ? @64 ? 86:+9 4 2NA B 4 :+9 5 4H;�9 =
465-7H@-9 @68 =>7-9 7 ? @64 ? 8<@-9 C L�A M 4 8�9 5 4H;�9 8
465-7H@-9 :<; =>7-9 7 ? @64 ? 8-C<9 7 G&A I 4 :+9 F =DF�9 ;
465-7H@-9 :<8 =>7-9 7 ? @64 ? 8-C<9 F G&A J 4 @-9 5 =OC<9 5
465-7H@-9 C�; =>7-9 7 ? @64 ? 8HF�9 8 M A L 4 :+9 C =K:+9 C
465-7H@-9 C�8 =>7-9 7 ? @64 ? @6;�9 = J A P 4 @-9 C =K:+9 4
465-7H@-9 FH; =>7-9 7 ? @64 ? @ ;�9 : J A G 4 @-9 ; =>@-9 @
465-7H@-9 FH8 =>7-9 7 ? @64 ? @�= J A 3 4 @-9 F =>@-9 7
465-7�:+9 ;H; =>7-9 7 ? @64 ? @�= J A 3 4 @-9 7 =>@-9 7
465-7�:+9 ;H8 =>7-9 7 ? @64 ? @�=,9 8 3&A L 4 @-9 ; =D8�9 C
465-7�:+9 =D; =>7-9 7 ? @64 ? @�=,9 @ 3&A 2 4 8�9 C =D8�9 :
465-7�:+9 =D8 =>7-9 7 ? @64 ? @�=,9 @ 3&A 2 4 @-9 : =D8�9 :
465-7�:+9 4H; =>7-9 7 ? @ 4 ? @�=,9 : 3&A G 4 :+9 8 =D8�9 @
465-7�:+9 4H8 =>7-9 7 ? @64 ? @�=,9 C 3&A M 4 @-9 4 =D8�9 8
465-7�:+9 76; =>7-9 7 ? @64 ? @�=,9 C 3&A M 4 @-9 = =D8�9 8
465-7�:+9 768 =>7-9 7 ? @64 ? @�=,9 C 3&A M 4 8�9 C =D8�9 8
465-7�:+9 5<; =>7-9 7 ? @64 ? @�=,9 : 3&A G 4 :+9 : =D8�9 @
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354+6�7)8 4:9 ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 >+8 B ;C9�8 D
354+6�7)8 9EB ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 9�8 3 ;<>+8 B
354+6�7)8 9E9 ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 4)8 9 ;<>+8 B
354+6�7)8 >5B ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 >+8 D ;<>+8 B
354+6�7)8 >59 ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 9�8 7 ;<>+8 B
354+6�7)8 7:B ;<6+8 6 = >53 = >�;*8 3 ?$@ G 3 >+8 7 ;<>+8 ;
354+6�7)8 7:9 ;<6+8 6 = >53 = >�;*8 3 ?$@ G 3 >+8 ; ;<>+8 ;
3 4+6�7)8 D�B ;<6+8 6 = >53 = >�;*8 3 ?$@ G 3 >+8 B ;<>+8 ;
354+6�7)8 D�9 ;<6+8 6 = >53 = >�;*8 3 ?$@ G 3 4)8 D ;<>+8 ;
354+6�7)8 HEB ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 >+8 6 ;<>+8 B
354+6�7)8 HE9 ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 9�8 H ;<>+8 B
354+6:D:8 BEB ;<6+8 6 = >53 = >�;*8 6 ?$@ F 3 7)8 6 ;<>+8 B
354+6:D:8 BE9 ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 >+8 9 ;C9�8 D
354+6:D:8 ;CB ;<6+8 6 = >53 = >�;*8 D ?$@ I 3 9�8 6 ;C9�8 9
354+6:D:8 ;C9 ;<6+8 6 = >53 = >�;*8 D ?$@ I 3 >+8 D ;C9�8 9
354+6:D:8 3EB ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 >+8 9 ;C9�8 4
354+6:D:8 3E9 ;<6+8 6 = >53 = >�;*8 D ?$@ I 3 7)8 D ;C9�8 9
354+6:D:8 65B ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 4)8 9 ;C9�8 4
354+6:D:8 659 ;<6+8 6 = >53 = >53 ?$@ ? 3 >+8 H ;C9�8 6
354+6:D:8 4:B ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 7)8 7 ;C9�8 4
354+6:D:8 4:9 ;<6+8 6 = >53 = >�;*8 D ?$@ I 3 7)8 H ;C9�8 9
354+6:D:8 9EB ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 7)8 B ;C9�8 4
354+6:D:8 9E9 ;<6+8 6 = >53 = >�;*8 > ?$@ 0 3 9�8 > ;C9�8 7
354+6:D:8 >5B ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 7)8 D ;C9�8 D
354+6:D:8 >59 ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 9�8 H ;C9�8 D
354+6:D:8 7:B ;<6+8 6 = >53 = >�;*8 > ?$@ 0 3 7)8 9 ;C9�8 7
354+6:D:8 7:9 ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 >+8 > ;C9�8 D
354+6:D:8 D�B ;<6+8 6 = >53 = >�;*8 9 ?$@ A 3 7)8 B ;C9�8 D
354+6:D:8 D�9 ;<6+8 6 = >53 = >�;*8 7 ?$@ J 3 7)8 7 ;C9�8 >
354+6:D:8 HEB ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 7)8 B ;C9�8 4
354+6:D:8 HE9 ;<6+8 6 = >53 = >�;*8 D ?$@ I 3 7)8 D ;C9�8 9
354+65H�8 BEB ;<6+8 6 = >53 = >�;*8 > ?$@ 0 3 >+8 6 ;C9�8 7
354+65H�8 BE9 ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 >+8 ; ;C9�8 4
354+65H�8 ;CB ;<6+8 6 = >53 = >53 ?$@ ? 3 9�8 > ;C9�8 6
354+65H�8 ;C9 ;<6+8 6 = >53 = >�;*8 H ?$@ 1 3 7)8 D ;C9�8 4
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243+546�7 298 :;5+7 5 < =42 < =42�7 2 > ?$@ A B C+D C EGF�D E
B4H+I4J�D B9F E;I+D I K C4B K C4B�D E > ?$@ L B C+D C EGF�D B
B4H+I4J�D I4M E;I+D I K C4B K C4B ?$@ ? B C+D I EGF�D I
B4H+I4J�D I4F E;I+D I K C4B K C4B�D E > ?$@ L B F�D F EGF�D B
B4H+I4J�D HNM E;I+D I K C4B K C4B�D H > ?$@ O B C+D P EQH)D J
B4H+I4J�D HNF E;I+D I K C4B K C�E*D J ?$@ L B C+D E EGF�D H
B4H+I4J�D F9M E;I+D I K C4B K C4B�D F > ?$@ R B F�D P EQH)D P
B4H+I4J�D F9F E;I+D I K C4B K C�E*D B ?$@ S B T)D B E;C+D E
B4H+I4J�D C4M E;I+D I K C4B K C�E*D C ?$@ O B T)D E EGF�D T
B4H+I4J�D C4F E;I+D I K C4B K C�E*D F ?$@ R B C+D C EGF�D P
B4H+I4J�D TNM E;I+D I K C4B K C�E*D C ?$@ O B C+D B EGF�D T
B4H+I4J�D TNF E;I+D I K C4B K C�E*D H ?$@ U B F�D B EGF�D J
B4H+I4J�D P�M E;I+D I K C4B K C�E*D H ?$@ U B F�D F EGF�D J
B4H+I4J�D P�F E;I+D I K C4B K C4B�D B > ?$@ A B T)D I EGF�D E
B4H+I4J�D J9M E;I+D I K C4B K C4B�D F > ?$@ R B F�D H EQH)D P
B4H+I4J�D J9F E;I+D I K C4B K C�E*D J ?$@ L B C+D H EGF�D H
B4H9HNM�D M9M E;I+D I K C4B K C�E*D J ?$@ L B T)D H EGF�D H
B4H9HNM�D M9F E;I+D I K C4B K C4B ?$@ ? B F�D C EGF�D I
B4H9HNM�D EGM E;I+D I K C4B K C4B�D E > ?$@ L B H)D J EGF�D B
B4H9HNM�D EGF E;I+D I K C4B K C4B�D E > ?$@ L B C+D J EGF�D B
B4H9HNM�D B9M E;I+D I K C4B K C4B�D T > ?$@ V B T)D H EQH)D C
B4H9HNM�D B9F E;I+D I K C4B K C4B�D J > ?$@ W B C+D C EQH)D H
B4H9HNM�D I4M E;I+D I K C4B K C4B�D T > ?$@ V B C+D B EQH)D C
B4H9HNM�D I4F E;I+D I K C4B K C4B�D C > ?$@ U B F�D B EQH)D T
B4H9HNM�D HNM E;I+D I K C4B K C9I+D F > L9@ R B F�D T E;I+D P
B4H9HNM�D HNF E;I+D I K C4B K C4B�D F > ?$@ R B C+D C EQH)D P
B4H9HNM�D F9M E;I+D I K C4B K C9I > L9@ ? B H)D P EQH)D I
B4H9HNM�D F9F E;I+D I K C4B K C4B�D B > ?$@ A B T)D T EGF�D E
B4H9HNM�D C4M E;I+D I K C4B K C�E*D P ?$@ A B T)D I EGF�D F
B4H9HNM�D C4F E;I+D I K C4B K C�E*D C ?$@ O B F�D B EGF�D T
B4H HNM�D TNM E;I+D I K C4B K C�E*D T ?$@ X B H)D J EGF�D C
B4H9HNM�D TNF E;I+D I K C4B K C�E*D H ?$@ U B F�D P EGF�D J
B4H9HNM�D P�M E;I+D I K C4B K C�E*D T ?$@ X B C+D M EGF�D C
B4H9HNM�D P�F E;I+D I K C4B K C4B�D I > ?$@ X B C+D T EGF�D M
B4H9HNM�D J9M E;I+D I K C4B K C4B�D J > ?$@ W B C+D T EQH)D H
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24353F;*8 656 ;=<+8 < > ?42 > ?42�8 ; @ A$B C 2 ?+8 6 ;E:�8 2
24353F;*8 65: ;=<+8 < > ?42 > ?42 A$B A 2 ?+8 : ;E:�8 <
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24353F;*8 ;E: ;=<+8 < > ?42 > ?42�8 G @ A$B H 2 3)8 9 ;I3)8 ?
24353F;*8 256 ;=<+8 < > ?42 > ?42�8 : @ A$B J 2 ?+8 6 ;I3)8 D
24353F;*8 25: ;=<+8 < > ?42 > ?42�8 3 @ A$B 0 2 :�8 ; ;I3)8 9
24353F;*8 <46 ;=<+8 < > ?42 > ?42�8 : @ A$B J 2 3)8 D ;I3)8 D
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24353F;*8 37: ;=<+8 < > ?42 > ?42�8 9 @ A$B L 2 :�8 D ;I3)8 3
24353F;*8 :56 ;=<+8 < > ?42 > ?5<+8 3 @ C5B 0 2 G)8 3 ;=<+8 9
24353F;*8 :5: ;=< 8 < > ?42 > ?42�8 3 @ A$B 0 2 ?+8 < ;I3)8 9
24353F;*8 ?46 ;=<+8 < > ?42 > ?�;*8 G A$B 1 2 ?+8 ; ;E:�8 ?
24353F;*8 ?4: ;=<+8 < > ?42 > ?46�8 9 C5B C 2 G)8 < ;=?+8 3
24353F;*8 G76 ;=<+8 < > ?42 > ?46�8 : C5B J 2 :�8 < ;=?+8 D
24353F;*8 G7: ;=<+8 < > ?42 > :59�8 3 MFB N 2 ?+8 ; ;IG)8 9
24353F;*8 D�6 ;=<+8 < > ?42 > :+D78 2 1 B K 2 3)8 D ;E9�8 ;
243 3F;*8 D�: ;=<+8 < > ?42 > :+D78 G 1 B 1 2 :�8 6 ;OD78 ?
24353F;*8 956 ;=<+8 < > ?42 > :+D78 : 1 B J 2 ?+8 6 ;OD78 D
24353F;*8 95: ;=<+8 < > ?42 > :+D78 < 1 B H 2 G)8 6 ;E9�8 6
2435372�8 656 ;=<+8 < > ?42 > :+D 0 B A 2 :�8 D ;E9�8 <
2435372�8 65: ;=<+8 < > ?42 > :+D78 < 1 B H 2 G)8 ; ;E9�8 6
2435372�8 ;E6 ;=<+8 < > ?42 > :+D78 2 1 B K 2 D78 6 ;E9�8 ;
2435372�8 ;E: ;=<+8 < > ?42 > :+D78 : 1 B J 2 G)8 ? ;OD78 D
2435372�8 256 ;=<+8 < > ?42 > :59�8 ; MFB L 2 ?+8 D ;OD78 2
2435372�8 25: ;=<+8 < > ?42 > :59�8 G MFB 1 2 :�8 6 ;IG)8 ?
2435372�8 <46 ;=<+8 < > ?42 > ?46�8 ? C5B 0 2 G)8 ? ;=?+8 G
2435372�8 <4: ;=<+8 < > ?42 > ?�;*8 3 A$B N 2 G)8 ; ;E:�8 9
2435372�8 376 ;=<+8 < > ?42 > ?�;*8 D A$B M 2 :�8 9 ;E:�8 :
2435372�8 37: ;=<+8 < > ?42 > ?�;*8 9 A$B C 2 3)8 D ;E:�8 3
2435372�8 :56 ;=<+8 < > ?42 > ?42�8 9 @ A$B L 2 G)8 ; ;I3)8 3
2435372�8 :5: ;=<+8 < > ?42 > ?42�8 3 @ A$B 0 2 :�8 6 ;I3)8 9
2435372�8 ?46 ;=<+8 < > ?42 > ?42�8 ? @ A$B N 2 G)8 : ;I3)8 G
2435372�8 ?4: ;=<+8 < > ?42 > ?42�8 : @ A$B J 2 G)8 G ;I3)8 D
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1324251�6 758 9;:+6 : < =31 < =31�6 > ? @$A B 1 >�6 8 9C2)6 D
1324251�6 75> 9;:+6 : < =31 < =31�6 E ? @$A F 1 =+6 > 9C2)6 2
1324251�6 D�8 9;:+6 : < =31 < =31�6 > ? @$A B 1 >�6 : 9C2)6 D
1324251�6 D�> 9;:+6 : < =31 < =4:+6 > ? G4A B 1 7)6 2 9;:+6 D
1324251�6 E48 9;:+6 : < =31 < =4:+6 7 ? G4A H 1 =+6 E 9;:+6 =
1324251�6 E4> 9;:+6 : < =31 < =31�6 2 ? @$A 0 1 =+6 D 9C2)6 E
13242+:+6 8 8 9;:+6 : < =31 < =31 @$A @ 1 =+6 = 9I>�6 :
13242+:+6 84> 9;:+6 : < =31 < =�9*6 E @$A G 1 =+6 9 9I>�6 2
13242+:+6 9I8 9;:+6 : < =31 < =�9*6 7 @$A J 1 >�6 D 9I>�6 =
13242+:+6 9I> 9;:+6 : < =31 < =�9*6 2 @$A K 1 7)6 2 9I>�6 E
13242+:+6 148 9;:+6 : < =31 < =�9*6 E @$A G 1 >�6 E 9I>�6 2
13242+:+6 14> 9;:+6 : < =31 < =�9*6 7 @$A J 1 7)6 8 9I>�6 =
13242+:+6 :38 9;:+6 : < =31 < =�9*6 1 @$A L 1 7)6 : 9;=+6 9
13242+:+6 :3> 9;:+6 : < =31 < =31 @$A @ 1 2)6 7 9I>�6 :
13242+:+6 258 9;:+6 : < =31 < =31�6 = ? @$A K 1 7)6 D 9C2)6 7
13242+:+6 25> 9;:+6 : < =31 < =31�6 9 ? @$A G 1 =+6 7 9I>�6 1
13242+:+6 >48 9;:+6 : < =31 < =31�6 D ? @$A L 1 7)6 E 9C2)6 >
13242+:+6 >4> 9;:+6 : < =31 < =31�6 7 ? @$A H 1 2)6 = 9C2)6 =
13242+:+6 =38 9;:+6 : < =31 < =31�6 7 ? @$A H 1 =+6 9 9C2)6 =
13242+:+6 =3> 9;:+6 : < =31 < =31�6 : ? @$A J 1 7)6 8 9I>�6 8
13242+:+6 758 9;:+6 : < =31 < =31�6 : ? @$A J 1 7)6 E 9I>�6 8
13242+:+6 75> 9;:+6 : < =31 < =31�6 2 ? @$A 0 1 7)6 8 9C2)6 E
13242+:+6 D�8 9;:+6 : < =31 < =31�6 1 ? @$A M 1 >�6 8 9I>�6 9
13242+:+6 D�> 9;:+6 : < =31 < = : ? G4A @ 1 2)6 > 9C2)6 :
13242+:+6 E48 9;:+6 : < =31 < =4:+6 7 ? G4A H 1 2)6 7 9;:+6 =
13242+:+6 E4> 9;:+6 : < =31 < =31�6 1 ? @$A M 1 2)6 > 9I>�6 9
1324242)6 848 9;:+6 : < =31 < =�9*6 D @$A M 1 7)6 > 9I>�6 >
1324242)6 84> 9;:+6 : < =31 < =�9*6 D @$A M 1 =+6 > 9I>�6 >
1324242)6 9I8 9;:+6 : < =31 < =�9*6 7 @$A J 1 =+6 2 9I>�6 =
1324242)6 9I> 9;:+6 : < =31 < =�9*6 = @$A 0 1 2)6 = 9I>�6 7
1324242)6 148 9;:+6 : < =31 < =�9*6 D @$A M 1 2)6 D 9I>�6 >
1324242)6 14> 9;:+6 : < =31 < =�9*6 7 @$A J 1 >�6 D 9I>�6 =
1324242)6 :38 9;:+6 : < =31 < =�9*6 7 @$A J 1 7)6 > 9I>�6 =
1324242)6 :3> 9;:+6 : < =31 < =31�6 > ? @$A B 1 2)6 E 9C2)6 D
1324242)6 258 9;:+6 : < =31 < =31�6 1 ? @$A M 1 =+6 7 9I>�6 9
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243 353)6 387 9;:+6 : < =42 < =42 >$? > 2 7�6 @ 9A7�6 :
2435353)6 75B 9;:+6 : < =42 < =42�6 7 C >$? 1 2 =+6 2 9D3)6 @
2435353)6 757 9;:+6 : < =42 < =42�6 9 C >$? E 2 =+6 F 9A7�6 2
2435353)6 =4B 9;:+6 : < =42 < =42�6 2 C >$? G 2 7�6 @ 9A7�6 9
2435353)6 =47 9;:+6 : < =42 < =42�6 F C >$? H 2 F)6 F 9D3)6 =
2435353)6 F8B 9;:+6 : < =42 < =42�6 3 C >$? 0 2 F)6 2 9D3)6 I
2435353)6 F87 9;:+6 : < =42 < =42�6 7 C >$? 1 2 F)6 B 9D3)6 @
2435353)6 @�B 9;:+6 : < =42 < =42�6 : C >$? J 2 F)6 F 9A7�6 B
2435353)6 @�7 9;:+6 : < =42 < =42�6 7 C >$? 1 2 =+6 9 9D3)6 @
2435353)6 I5B 9;:+6 : < =42 < =42�6 2 C >$? G 2 3)6 I 9A7�6 9
2435353)6 I57 9;:+6 : < =42 < =42�6 2 C >$? G 2 7�6 B 9A7�6 9
2435387�6 B5B 9;:+6 : < =42 < =�9 6 @ >$? G 2 =+6 : 9A7�6 7
2435387�6 B57 9;:+6 : < =42 < =�9*6 I >$? E 2 7�6 3 9A7�6 3
2435387�6 9AB 9;:+6 : < =42 < =�9*6 2 >$? K 2 7�6 I 9;=+6 9
2435387�6 9A7 9;:+6 : < =42 < =�9*6 @ >$? G 2 7�6 9 9A7�6 7
2435387�6 25B 9;:+6 : < =42 < =�9*6 I >$? E 2 =+6 I 9A7�6 3
2435387�6 257 9;:+6 : < =42 < =�9*6 @ >$? G 2 =+6 9 9A7�6 7
2435387�6 :4B 9;:+6 : < =42 < =�9*6 @ >$? G 2 =+6 F 9A7�6 7
2435387�6 :47 9;:+6 : < =42 < =�9*6 F >$? J 2 3)6 @ 9A7�6 =
2435387�6 38B 9;:+6 : < =42 < =�9*6 2 >$? K 2 7�6 F 9;=+6 9
2435387�6 387 9;:+6 : < =42 < =�9*6 I >$? E 2 =+6 F 9A7�6 3
2435387�6 75B 9;:+6 : < =42 < =42�6 9 C >$? E 2 F)6 2 9A7�6 2
2435387�6 757 9;:+6 : < =42 < =42 >$? > 2 7�6 : 9A7�6 :
2435387�6 =4B 9;:+6 : < =42 < =42 >$? > 2 =+6 9 9A7�6 :
2435387�6 =47 9;:+6 : < =42 < =42�6 9 C >$? E 2 =+6 F 9A7�6 2
2435387�6 F8B 9;:+6 : < =42 < =42�6 9 C >$? E 2 7�6 : 9A7�6 2
2435387�6 F87 9;:+6 : < =42 < =42 >$? > 2 3)6 I 9A7�6 :
2435387�6 @�B 9;:+6 : < =42 < =�9*6 I >$? E 2 =+6 7 9A7�6 3
2435387�6 @�7 9;:+6 : < =42 < =�9*6 2 >$? K 2 =+6 9 9;=+6 9
2 35387�6 I5B 9;:+6 : < =42 < =�9*6 I >$? E 2 7�6 9 9A7�6 3
2435387�6 I57 9;:+6 : < =42 < =�9*6 F >$? J 2 =+6 9 9A7�6 =
24353+=+6 B5B 9;:+6 : < =42 < =�9*6 3 >$? L 2 =+6 B 9A7�6 I
24353+=+6 B57 9;:+6 : < =42 < =�9*6 2 >$? K 2 F)6 7 9;=+6 9
24353+=+6 9AB 9;:+6 : < =42 < =�9*6 3 >$? L 2 7�6 7 9A7�6 I
24353+=+6 9A7 9;:+6 : < =42 < =�9*6 2 >$? K 2 =+6 B 9;=+6 9
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24353+6+7 258 9;:+7 : < 642 < 6�9*7 = >$? @ 2 6+7 = 9BA�7 6
24353+6+7 25A 9;:+7 : < 642 < 6�9*7 2 >$? C 2 A�7 9 9;6+7 9
24353+6+7 :48 9;:+7 : < 642 < 6�9*7 : >$? D 2 A�7 3 9;6+7 8
24353+6+7 :4A 9;:+7 : < 642 < 6�9*7 E >$? F 2 6+7 A 9BA�7 A
24353+6+7 3G8 9;:+7 : < 642 < 6�9*7 : >$? D 2 6+7 2 9;6+7 8
24353+6+7 3GA 9;:+7 : < 642 < 6�9*7 2 >$? C 2 3)7 H 9;6+7 9
24353+6+7 A58 9;:+7 : < 642 < 6�9*7 3 >$? 1 2 6+7 E 9BA�7 H
24353+6+7 A5A 9;:+7 : < 642 < 6�9*7 3 >$? 1 2 6+7 : 9BA�7 H
24353+6+7 648 9;:+7 : < 642 < 6�9*7 H >$? I 2 EG7 8 9BA�7 3
24353+6+7 64A 9;:+7 : < 642 < 6�9*7 E >$? F 2 =)7 = 9BA�7 A
24353+6+7 =G8 9;:+7 : < 642 < 6�9*7 H >$? I 2 A�7 3 9BA�7 3
24353+6+7 =GA 9;:+7 : < 642 < 6 9*7 E >$? F 2 3)7 = 9BA�7 A
24353+6+7 E�8 9;:+7 : < 642 < 6�9*7 E >$? F 2 A�7 A 9BA�7 A
24353+6+7 E�A 9;:+7 : < 642 < 6�9*7 H >$? I 2 =)7 6 9BA�7 3
24353+6+7 H58 9;:+7 : < 642 < 6�9*7 2 >$? C 2 6+7 E 9;6+7 9
24353+6+7 H5A 9;:+7 : < 642 < 6�9*7 6 >$? 0 2 A�7 8 9BA�7 =
243535=)7 858 9;:+7 : < 642 < 6�9*7 2 >$? C 2 A�7 = 9;6+7 9
243535=)7 85A 9;:+7 : < 642 < 6�9*7 9 >$? J 2 6+7 E 9;6+7 2
243535=)7 9B8 9;:+7 : < 642 < 648�7 = I5? @ 2 A�7 = 9;6+7 6
243535=)7 9BA 9;:+7 : < 642 < A5H�7 H FK? I 2 6+7 2 9L=)7 3
243535=)7 258 9;:+7 : < 642 < A5H�7 6 FK? 0 2 3)7 6 9L=)7 =
243535=)7 25A 9;:+7 : < 642 < A+EG7 2 @$? C 2 6+7 : 9BH�7 9
243535=)7 :48 9;:+7 : < 642 < A+EG7 = @$? @ 2 A�7 E 9MEG7 6
243535=)7 :4A 9;:+7 : < 642 < AG6+7 E N�? F 2 =)7 A 258�7 A
243535=)7 3G8 9;:+7 : < 642 < A4=)7 2 0 ? C 2 =)7 : 258�7 9
243535=)7 3GA 9;:+7 : < 642 < A4= N�? > 2 A�7 2 258�7 :
243535=)7 A58 9;:+7 : < 642 < AG6+7 E N�? F 2 6+7 9 258�7 A
243535=)7 A5A 9;:+7 : < 642 < AG6+7 A N�? N 2 =)7 E 258�7 E
243535=)7 648 9;:+7 : < 642 < AG6+7 E N�? F 2 A�7 E 258�7 A
243535=)7 64A 9;:+7 : < 642 < AG6+7 E N�? F 2 A�7 6 258�7 A
243535=)7 =G8 9;:+7 : < 642 < A4=)7 E 0 ? F 2 =)7 8 9BH�7 A
243535=)7 =GA 9;:+7 : < 642 < A+EG7 : @$? D 2 6+7 E 9BH�7 8
243535=)7 E�8 9;:+7 : < 642 < A5H�7 9 FK? J 2 A�7 H 9MEG7 2
243535=)7 E�A 9;:+7 : < 642 < A5H�7 A FK? N 2 3)7 = 9L=)7 E
243535=)7 H58 9;:+7 : < 642 < 648�7 : I5? D 2 =)7 : 9L=)7 8
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24353�CD7 ?5? :<;+7 ; = >42 = >4?�7 3 @5A E 2 >+7 3 :<>+7 8
24353�CD7 ?59 :<;+7 ; = >42 = >4?�7 8 @5A @ 2 3)7 C :<>+7 3
24353�CD7 :F? :<;+7 ; = >42 = >�:*7 C G$A H 2 6)7 6 :F9�7 9
24353�CD7 :F9 :<;+7 ; = >42 = >�: @5A G 2 3)7 C :<>+7 ;
24353�CD7 25? :<;+7 ; = >42 = >�:*7 : G$A I 2 6)7 2 :<>+7 2
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24353�CD7 3D9 :<;+7 ; = >42 = >4?�7 8 @5A @ 2 9�7 8 :<>+7 3
24353�CD7 95? :<;+7 ; = >42 = 958�7 8 HKA @ 2 9�7 : :B6)7 3
24353�CD7 959 :<;+7 ; = >42 = 958�7 C HKA H 2 6)7 6 :B6)7 9
24353�CD7 >4? :<;+7 ; = >42 = 958�7 9 HKA J 2 >+7 6 :B6)7 C
24353�CD7 >49 :<;+7 ; = >42 = 958�7 9 HKA J 2 3)7 > :B6)7 C
24353�CD7 6D? :<;+7 ; = >42 = 958�7 ; HKA 1 2 6)7 3 :LCD7 ?
24353�CD7 6D9 :<;+7 ; = >42 = 958�7 9 HKA J 2 6)7 8 :B6)7 C
24353�CD7 C�? :<;+7 ; = >42 = 958�7 3 HKA E 2 6)7 6 :B6)7 8
24353�CD7 C�9 :<;+7 ; = >42 = 958�7 6 HKA M 2 3)7 > :B6)7 >
24353�CD7 85? :<;+7 ; = >42 = 958�7 ; HKA 1 2 9�7 2 :LCD7 ?
24353�CD7 859 :<;+7 ; = >42 = 958�7 3 HKA E 2 6)7 C :B6)7 8
24353D8�7 ?5? :<;+7 ; = >42 = 958�7 9 HKA J 2 6)7 6 :B6)7 C
24353D8�7 ?59 :<;+7 ; = >42 = 958�7 2 HKA N 2 9�7 2 :LCD7 :
24353D8�7 :F? :<;+7 ; = >42 = 958�7 6 HKA M 2 3)7 > :B6)7 >
24353D8�7 :F9 :<;+7 ; = >42 = 958�7 C HKA H 2 6)7 ; :B6)7 9
24353D8�7 25? :<;+7 ; = >42 = 958�7 C HKA H 2 >+7 ? :B6)7 9
24353D8�7 259 :<;+7 ; = >42 = 958�7 2 HKA N 2 3)7 8 :LCD7 :
24353D8�7 ;4? :<;+7 ; = >42 = 958�7 C HKA H 2 >+7 6 :B6)7 9
24353D8�7 ;49 :<;+7 ; = >42 = 958�7 6 HKA M 2 6)7 > :B6)7 >
24353D8�7 3D? :<;+7 ; = >42 = 958�7 3 HKA E 2 >+7 2 :B6)7 8
24353D8�7 3D9 :<;+7 ; = >42 = 958�7 8$: HKA @ 2 6)7 9 :B6)7 3
24353D8�7 95? :<;+7 ; = >42 = 9+CD7 8 M$A @ 2 6)7 9 :LCD7 3
24353D8�7 959 :<;+7 ; = >42 = 9+CD7 6 M$A M 2 6)7 ? :LCD7 >
24353D8�7 >4? :<;+7 ; = >42 = 9+CD7 > M$A 0 2 >+7 2 :LCD7 6
24353D8�7 >49 :<;+7 ; = >42 = 9+CD7 9 M$A J 2 3)7 8 :LCD7 C
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0$1

2435376�8 97: ;=<+8 < > ?42 > @+A78 3 B$C D 2 3)8 9 ;EA78 6
2435376�8 97@ ;=<+8 < > ?42 > @+A78 3 B$C D 2 3)8 A ;EA78 6
2435376�8 A�: ;=<+8 < > ?42 > @+A78 2 B$C 1 2 9)8 @ ;F6�8 ;
2435376�8 A�@ ;=<+8 < > ?42 > @+A78 < B$C G 2 ?+8 3 ;F6�8 :
2435376�8 65: ;=<+8 < > ?42 > @+A78 < B$C G 2 9)8 6 ;F6�8 :
2435376�8 65@ ;=<+8 < > ?42 > @+A78 2 B C 1 2 9)8 ? ;F6�8 ;
2437@5:�8 :5: ;=<+8 < > ?42 > @+A78 6 B$C H 2 9)8 A ;EA78 3
2437@5:�8 :5@ ;=<+8 < > ?42 > @+A78 @ B$C I 2 3)8 6 ;EA78 A
2437@5:�8 ;F: ;=<+8 < > ?42 > @+A78 9 B$C B 2 @�8 ? ;EA78 ?
2437@5:�8 ;F@ ;=<+8 < > ?42 > @+A78 A B$C J 2 ?+8 < ;EA78 @
2437@5:�8 25: ;=<+8 < > ?42 > @+A78 A B$C J 2 @�8 A ;EA78 @
2437@5:�8 25@ ;=<+8 < > ?42 > @+A78 ; B$C K 2 9)8 ? ;F6�8 2
2437@5:�8 <4: ;=<+8 < > ?42 > @+A78 ? B$C 0 2 @�8 : ;EA78 9
2437@5:�8 <4@ ;=<+8 < > ?42 > @+A78 @ B$C I 2 ?+8 : ;EA78 A
2437@5:�8 37: ;=<+8 < > ?42 > @+A78 2 B$C 1 2 ?+8 6 ;F6�8 ;
2437@5:�8 37@ ;=<+8 < > ?42 > @+A78 6 B$C H 2 9)8 : ;EA78 3
2437@5:�8 @5: ;=<+8 < > ?42 > @49)8 9 0 C B 2 @�8 ? ;F6�8 ?
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9. EMI Reduction Method During Compliance Testing 

 
No modification was made during testing.  
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10. Attachment  

 

Attachment 1: EUT Test Photographs  Number of Pages : 3 

Attachment 2: EUT Detailed Photographs Number of Pages : 5 
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Attachment 2 : EUT Detailed Photographs 
 




